2 - ) -

T o s COMPACT TRACTORS
T ‘ - . 3118, 4116. 4118, 4120
FV S . o _ Parts Catolog 8200

B
1 "’ N N . 7 A , - B l I '
- k .: )
s T . ' : ‘ ) . 4-92-RP-500-344

"

" Ing

\

1
1
‘,ll

'

2

nc.

N



. ' :
<77 PAINT ANDOIL- .‘ s ? ‘

. .,-"_A"> \-‘ -k.‘\ k . . "~ .' .-‘
' _ . S - . MODEL 3118, 4;1'!_6.,4118; 4120 CDMPA(;T TRACTORS
. PAINT - T ‘ 0
DESCRIPTION L ' :
"BLACK - semi - gloss, 12 0z spray (2 per carton)
;. BLACK - semp-*gloss guart (2 per carton)
28851

C 288560  BLACK -semj.-gloss, guart (2 percarton) +...... ................ .
C BLACK - semi‘«- gloss, heat resistant, 12 oz spray {2 per carton}

C 4 |\ ‘POWER RED - gloss, 17 o2 spray (2 per carton)

C 28485

C

C

POWER RED - gloss, quart {2 per carton)
30870 |

. PRODUCT IDENTIFICATION NUMBERS (P.I.N.)
1
1 0
......... 1
............... ’ 1
SILVER - gloss, 12 oz. spray {2 per carton) ) 1
31643 1

OR SERIAL NUMBERS (S/N)

©

.POWER RED gloss, 1 oz touch up, (1 doz. per carton) ... ... L

L]

—_

. ‘ D o S
‘C 32776 OIL SAE 30, SF, quart (12 per case)
C 32777 OIL SAE BW20, SF, quart {12 per case)
C 32778

. OIL SAE 20W40 SF quart {12 per case)

'
'
\ Ll
. .
& '
' J £
o
]
B R 7
B i
\
-
\
a
]
4

.. . . TRACTOR MODEL ANE'P.LN. -
_ S S © ‘OR'SERIAL NUMBERS - .

ENGINE MODEL SERlAL AND
. - SPEClHCATle NUMBEHS
| . ' '. . ’. : o

, L e - NOTE: In thls catalog there are references to a

- . - - . serlal numbers. To order the correct- part .
. . IR B . . . . ‘use these serial numbers .as a guide.
v . . N . e '

. .’. ’
1

ENGINE IDENTIFICATION

_ - o . TRACTOR MODEL -~ . ENGINE MODEL .
o L . _ 4116 o C33235
| ‘ : . _ S o | " ONAN P216G e
o - S A S | .t - > . T SPEC.NO.10904C, 10904D -
R S . S 3118,4i18 ., © - . (33236
. . . o S . » S - L ONAN P218G-|
. . : S L S B .. " SPEC. NO. 10904C, 10904D

o o . L , Lo : C S .  a120 33237

. o . | | S ‘) : - o R ONAN P220G-|

! " L » o S . S el SPEC. NO. 10904C, 10904D
- 1 : ) ! . ' ‘. - "' ) N

. |‘ 5 . ) '




2 ‘ . GENERAL INFORMATON .
INDEX PARTS ORDERS

There is an index at the front and rear of this cata|6g .

The front index is an alphabetlcal index of the ‘major
groups or assemblies.’ .

'The rear index is a numerical index of the part
numbers and pages on WhICh these numbers arg
shown.

" ILLUSTRATION
Each illustration in this catalog shows é'group' of

. parts or components. These parts and components
are aligned approximately as the parts and com-

ppnents on your machine. Each part and component -

in an illustration has a reference number These
_ reference numbers are in a list'on the page oppuosite
of the illustration. Next to the reference number is
the part number, descnptmn and required quantity
. of the part shown'in tha- illustration.

UAR - “Use as required” indicates that the part

quanttty is varlable

NSS - “"Not sold separately’
.is only available as a component of an assembly or
.the part must be purchased locally. If the partis an

-assembly eomponent, the description will be in- -

dented under the asisernbly descrlptlon |n the parts
' list. .

OIL - *Obtain locally”’

* . “‘Fpotnotes” are édded_to a part number when

more information is needed for identification. They

_only relate to the part numbers indicated.

' INDENTED DESCRIPTIONS

" An assembly can have many components. The com- ‘

ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the

total needed for that complete assembly. See the’

example ‘\
REF. F’ART. NO. ' DESCRIPTION. f REQ'D
C 55158 CYLINDER ASSY - 1€ar Steering . .. ... ... c.ooo. oot oo, 1
28 - C 56208 - SOCKET ASSY -rearcylinder . ........... ....... L 1
29 C 55956 PLUG - adjusting, socket assy ........ e DU e 1.
30 C 55957 SEAT -socket:ball ... ...... ... ... ... P T2
31 C 56210 SPRING -socket ... ... 0 . v e, ... T s T
32 ~C 56209 SEAT - socket spring ©. ... 0. ... . o1
33 . G 45175 CLAMP ASSY - s0Cket 888y .= . .\ oo 1
, © . 18- 836 BOLT - /2" x 2-1/4" N.F. hex . ... .. ... ........ e R
34 ~f 132- 104 PIN - cotter, 3/16"" x 3" .. ...........c...... [ A 1
35 . @55889 STUD-- ball, socket & cylinder. . . ... . ... ... ... . . . 2
- 36 “ 410 BOLT - 1/4"” x.5/8" N.C., hex. .. ... e e 4
................................... 4

37 . 92- 4

indicates that the part "

PO

LOCK WASHER - 1/4"" SAE

1. Correct part number,

All orders must incluge the following information:
2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.

6. 'Method for sending the parts. -

_ 7. Complete and carrect add}ess.‘
'CATALOG REVISIONS -

. Asthe product changes, new pages will be available

for yaur catalog. A notice will be issued.

IMPORTANT Put ail revisions into the catalog as
500N as possmle

.

RIGHT HAND AND LEFT HAND

" IDENTIFICATION

The words right hand (RH} and left hand (LH} as us-
ed in this catalog indicate the direction while you are.

_.In the operator's seat .in the normal operatlng

position.

* -

- 7’ e 3
., S N
/ . ' \—a/ ;.
' ALPHABETICAL INDEX |
ENGINE SECTION
T _ . ' v Page _Gfld ) o ‘ "Page | Grid | .
Air Cleaner . ............. o 19 B8 Flywheel ................ 5 NS
C Battery ..i.............. 59 E6 FuelPump........ R : 17 =
.+ Breather, Crankcase ....... .19 - B8 FuelSystem ........... pe 17. BC
Camshaft el Do 5 A8  GasketKits . ...:.. . . ... - 7811, A12-A14
Carburetor............... .21 B10 Governor.... .--........ .. " 15-23 . B4-B1:
Choke Linkage . ........... 21 B10 Muffler ... ... .. .. ...... N 25, B1d -

* . Connecting Red . ........ L 7 . A10 Shields ................ : 1 23-25 B12-B14
Crankshait .............~ 5. A8 GilPan .-................ 13 © B2
Cylinder Block . ... ... ... .. 89-11. A12-A14 Piston................ .. 7 . .Al0 '
Cylinder Head .. . ... ..... . . 9411 - A12-A14 Rotor, Ignition . ... ... ..... L 15 - B4
Electrical System .. .. ... ... ‘ 57-61 ' E4-E8 SparkPlug .............. 61 < E8
Engine Block & Attaching Parts ., 9-17  A12-A14 Starter .. ........ ....... . 57 - R4
Exhaust System ... ....... ] 25 B14 Tank, Fuel. .. ..... .. ..... 17 Bs
Filter, Breather .. ....... .. 19 . B8 ' Throttle Linkage .......... , 21 B10
Filter, Fuel . ... ... ....... PR 17! 'B6 Valves.................. 9-11  "A12-A14
Filter, Qil .. .., ... ... .. o137 ‘B2 - ' ‘ o . - |

L "BASIC TRACTOR SECTION -+ :
/ { . ) ' '
. ’ e o Page. L Grid . Page - Grid
. Axle, Front, ... . ... ce il .+ 38 C8 Hydraulics. ............... 39-565 - C14-E2
. Axle, Rear . . . .. SRS 37 . C12  Adapter, Pump Drive -. . .- . 47 D8
Baffles & Shrouds .. ... ... .. 23,25,51 812,B14,  Motor, Hydraulic Drive . . . . .43, D4
L I D12 Pump ... ... ... ..... . ¥ D8
Brakes. ... .. T 35" c10 Valve, Control .. ...... U 45 D6
Control, Speed .. .......... B3 D14 Linkage, Valve, Control Cae ) 53 D74,
Decals........ e e e . 63 E10 Hydraulie Lift . ....... e o . E2.
- Electrical Systems . 57-61. E4, E8  PTO:(Hydraulic} ... .. .. .. 49 D10
* F27 Three Point HItCh Adapter 69! F2 Instruments....w...... ... 59 E6 .
Fenders................. 31 C6 K22 and K24 Sleeve Hitch .: - 65 “E12- s
Frame ............ S - 27 C2 L11 Counterweight Kit .. . ... . 69 " F2
Grlle............ e ‘ 29 C4 Mounts, Engine ....... ... . 27 o Cc2
H13 Weight Box .......... R & I ‘F4  Mounts, Heat Exchanger . . . . 51 D12
H18 Counterweight Brackets . . 71 -F4 Seat, Operator's ... ..... .. i 31 C6 - .
HH34 Three Point Hitch ... 67 E14 Tool Fray ...... e 3 . Cc6 -
Headlights . .. . ... . .«. ... . i 61 - E8 Transmission ..., ... ...... 37 c12 . -
Hitch, Tow .. ......... oL 53 D14 Wheels, Front & Rear ... ... .35 .. C10 .
Hood . .o........ S .29 C4 ' WW30, WW40 Whesl We.ghts ' 73 F6. . __
i ,_M—J—P;‘M-‘F‘ . ‘




i ‘. . T ' . .,-'J I ' ' ) . i . s ' 7
. - / ' . R o . . . -
. - MODEL 3118, 4116, ‘41 18, 4,,1‘20 COMPACT TRACTORS . : B
CRANKSHAFT CAMSHAFT AND FLYWHEEL
‘ REF. " PART NO. DESCRIPTION ;/ - - o REQ'D
1 ' € 20223  RING - retaining. . . . . . Je e e . S 1
2 C 24325 HUB - governor cup ........................ R \ ........ 1w
-3 C 24326 CUP - governor . ...... PR P S N AR 1
4 211- 216 | BALL -governor . ...-...... S 5.
5 1+26- 9 . KEY - woadruff 1/87 x 1/2" . ... ... il e e 1
6 ' . C 32488. ' CAMSHAFT - (includes pin) {3118, 41 16 41181 R, S
6 . C 32468 _CAMSHAFT—(mcIudespan(4120}...........‘....,...b...,._.-....., 1
7. C 22261  GEAR ASSEMBLY - camshaft . .. ... ... ... ... .. e |
8 C 20229 . WASHER-thrust/.................... P 1
9 C 20233 PIN-center .../ ..o, fe s e 1
10 C 32284 CHANKSHAFT engine (4116} ............. '. e e ) T
10 C. 32285 CRANKSHAFT engine {3118, 4118, 4120)". ... ... .. e T
11 126- -9 KEY - woodruff, crankshaft gear . ... ... ... .. e e 1
12 Cc 20218 RING - retaining . ... ..c......... e e e e e e e L. 1
13 C -20219 | WASHER -special ..........<........... .... el 1
14 C 22262 GEAR - crankshaft .. ... e el e "1
15. SC 31976  KEY -square, clutch. ... .. .. .. C e P e .. -
16 C 32286 FLYWHEEL -engine ... ........ 7. .......... L .
17 . C 20226 *© .- GEAR -ring, flywheel .......... T e L
18 C 32473 © BOLT-flywheel . .. ... ...... ....... P e 1
19 C 32463 .'WASHER—speciaI.................‘. ..... e ce I, 1
20 . C. 20303 WASHER - special ... ... T O B
21 C 32464 SCREW - #10-24 x 3/8 flange lock .. . e e e T8,
22 C 32287 . SCREEN - flywheel . ... . ST 1
~ 23 C 32288  KEY - 3/16" x 2’ special, flywheel T e : 1
24 C 24956  STATOR -charging ............. e e e I
_ C 32458 KIT - terminal connector . .. .....0......... e e 1
{
/

Printed in U.S.A. : ' - . - - L o ‘ . March 1992 =




. o . ' ‘ T - MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS . . 7
. ‘PISTONS, RINGS AND CONNECTING RODS
S : o for Specification Number 10904C .
cl - L . . ., ¢ PREF.. PARTNO.  DESCRIPTION Lo ‘ REQ’D
) 1 NSS © - PISTON - standard {use C40793I ............. e e e 2
, 1 NSS PISTON - .010 (025 mm} oversize (use C40794) . ... 1. ... .. ... ..... : 2
1 NSS PISTON - .020{0.51 mm) oversize {use C40795).. ... .............. 2
A NSS PISTON - .030 (0.76 mm) oversize {use C40796) .. ... .. .. e 2
.2 C 29872 ' PIN - PISTON . o ottt it i et e e 2
.3 C 20241 RING - retaining .. o ovvere s e T 4
- 4 C 29739 - RING SET - piston {standard) ................ e 2
. 4 . C 24938 RING SET - piston .005’* (0.13mm) oversize . ... . .......... . 2
4 C 24938 . RING SET - piston .010°" {0.25mm) oversize. . . ... .. ...covvvou ... 2
4 " C 24940 ° RING SET - piston .020”’ (0.51mm) aoversize . . . ... ... ...... PP L J2
: 4 -C 24941 © RING SET - piston .030" (0.76mm) oversize . .. .. ............., e 2
. ' 4 . C 24942 RING SET - piston .040” (1.02mm)-oversize.. ... . ... ... .... P, 2
75 'C 29750  CONNECTING ROD - (standard) includes nut and bolt {41 16) Sl . 2
5 C --29751 CONNECTING ROD - .010"" {0.25mm) undersize, (4116) . ... ... .. ... e 2
- . € 20204  CONNECTING .ROD - .020" (0.51mm) undersize, {4116} ... ... ...... 2
5 . C 20205 . CONNECTING ROD - .030” (.076mm} undersize, (4116) ............ 2
"5 C 25383 ° CONNECTING ROD - (standard) (3118, 4118, 4120) ............... 2
. 5. . C 25384 CONNECTING ROD - .010" (0.25mim} undersize, (3118, 4118, 4120) .. - 2
5 . C 25385 CONNECTING ROD - .020" {0.51mm) Undersize, (3118, 4118, 4120} .. 2
5 C 25386 'CONNECTING ROD - .030"" {0.76mm) undersize, (3118, 4118, 4120} .. 2,
6 - C 25774 . 'BOLT - .connecting rod 5/16"" special N.F.. .. ... .. .. f e e e C 2
! 7 C 25775  NUT - lock, connecting rod 5/16" N.F. .. ... IR S .. 2.
PISTONS RINGS AND CONNECTlNG ROD
for Specn‘lcatlon Number 109040
REF. PART NO. DESCFNPT|ON - - o ' _REQ’
' 1 C 40793 PISTON KIT - standard . :. . ....... L P 2
. 1 C 40794 - PISTONKIT - .010" oversize .......... e vl T 2
1. C 40795 PISTON'KIT - .020 oversize . ... ... .. .. . ... . ... .77 ... ... 2
1 C 40796 'PISTON KIT - .030" oversize .. ..................«1 . ... "2
2 C 29972 ° " PIN- plston ...................... PR L 2
B 3 C. 20241 . RING -retaining ............ s o 2
- : 4 . C 40789 RING SET -standard .. ... . .... L TR IV e 1
' 4 C 40730 RING SET- 010" oversize . .. ... . ... ... ...... ... ... ... 1
4 T C 40791 RING SET - .020" oversize,.. ........ e e e 1
4 C 40782 RING SET - .030"" oversize . .. ... ... L e Lo
.5 - C 29750 CONNECTING ROD - standard (4116} .. .. .... ... ... . ... ... . e 2
. b S C . 29751 CONNECTING ROD - .010'" undersize (4116) ... ... ... .... .... 2
« 5 - C -20204 CONNECTING ROD - .020" undersize (4116) . ... ......... e 2
.5 . C 20205  CONNECTING ROD - .030" undersize (4116) ... ............... L 2
‘ k 5 C 25383 - CONNECTING ROD - standard (3118, 4118, 4120) ....... e 2
o 5. . C 25384 = CONNECTING ROD - .010* undersize (3118, 4118, 4120). ... ... ..... =2
) T 5 C. .25385 CONNECTING ROD - .020'" undersize (3118, 4718, 4120) . ... . . .. T 2.
~ B .C 26386. CONNECTING ROD - .030"" undersize (3118, 4118, 4120) . ... ... .. X
< 6 . C 26774 BOLT - connecting rod 5/16°" special N.F. .. 0000 .. .o 0 L 2
7 "G 25775 . NUT - lock, connecting rod 5/16"" N.F. ... .. P L. 2
. ~
Printed in U.S.A. 5 ‘ o _ ‘ . oY March 1992




[ K T T . I T

. -

- T T ] N . : L o - B MODEL 3118,.4116, 4118, 4120 COMPACT TRACTORS . ‘ 9
.. N CYLINDER BLOCK ‘ ;
S REF.  PART N©®. ' DESCRIPTION S L ‘ - REQ'D
T 'C 33243 BLOCK ASSEMBLY - short (4116) includes cylinder and crankcase, all bear-
i ings, crankshaft, camshaft, timing gear, connecting rods, pistons, piston rings, .
. o valves, oil pump and breather. tube {does not include gasket set) . ... ..., . 1 . 0
A C 33244  BLOCK ASSEMBLY - short (3118, 4118, 4120} inciudes ecylinder and : .
] : ‘crankcase; all bearings, crankshaft, camshaft, timing gedr, connecting rods, S
. N . ‘ pistons, piston rings, valves, oil pump and breather tube {does not include e
o "L gasket set) ... .......... . ... .. T, 1o
. 2 -..41- 286 PLUG -welch . ... ... 7 .. .. 1
3 113- 208 BOLT - 3/8" - 16 x 1-1/4".. .. 1. . .. . 5
4 C 20256 SHIM - end play, crankshaft (005"} .. ... ... ...... e e ~ UAR
5 C 22618 BEARING - crankshaft, rear (includes thrust washer) {standard} .. . .. R
5 C 22819. BEARING : crankshaft;rear .002’* (0.05mm}-undersize . ... ... .... .. 1
5 C-22620 BEARING - crankshaft, rear .010"" (0.25mm} undersize. . . ... . ... .. 1
5 - C 22621 . BEARING - crankshaft, rear .020"" (0.51mm) undersize ... .. . . SR -1
- 5 C' 22622 -~ BEARING - crankshaft, rear .030" {0.76mm) undersize . . ... .. ... ... 1
6  C-20267  WASHER - thrust ... ., .. B T S -2
7, C - 20268 . GASKET -bearing plate .. .. .....ccouuueunenn it 1
"B C 20268  PLATE - bearing, rear . ... ........ e T 1
9 C 20270 BEARING - camshaft 3/4° length (service part is 5/16'" length), . .* ...~ 2’
10 . C 20271 ' SEAL - oil, crankshaftrear ... ... .. ..., e L 1
11, C 20272 PIN - drive, bearing stop . . . . .. e . !
12 C 24946 TUBE -oil ...~ ......... P PR N I
13 .- 7 C . 29974  INSERT - valve seat, exhaust {standard) .. ............... .. ... C2
. 13 C 29975 INSERT .- valve seat, exhaust .002"" {0.05mm)} oversize .. ..... . 2.
13- C- 29976  INSERT - valve seat, exhaust .005" {0.13mm) oversize ... .. ... . 2
13 C 28977 INSERT - valve seat, exhaust .010'" {0.25mm)} oversize ...... .. T 2
13 'C '28978  INSERT - valve seat, exhaust .025"" {0.64mm)} oversize ... ........ . 2.
14 C 20287 INSERT - valve seat, intake (standard) ....... o e e S 27
14 C 20288 INSERT - valve seat, intake .002"" (0.05mm) oversize . . ... .. . 2
14 . C 20289 " INSERT - valve seat, intake .005" {0.13mm).oversize . |~ . ...". . 2
14 C 20280 INSERT - valve seat, intake .0J0" (0.25mm) oversize .. ..:... . ... 2
14 C 2029 INSERT - valve seat, intake .025" {0.64mm) gversize. . ... .. . .- 2. :
15 C 20295 BEARING - crankshaft, front, flanged (standard). .. ...... ... .. ' 1
15 - C '20296 - BEARING - crankshaft, front .002"* {0.05mm) undersize ..7:. .. . 1
15 C 20287 BEARING - crankshaft, front .010"".1{0.26mm} undersize . ... ..... . 1
15 C 20288 BEARING - crankshaft, front .0207 (0.51mm} undersize .. . ... .. 1
15. C 20239 BEARING - crnakshaft, front .030" (0.78mm} undersize .. . ... : .. 1.
16 € 32274  GUIDE - valve, exhaust ... .... c. ... ..., ... ' 2
16" C 32295 GUIDE - valve, intake . ... ." . ... .. ... 1. ... ol 2
. 19.. . 192- 21 LOCKWASHER - 3/8” ... .. ... .. ... 0 ... o L. .5
- 20 C 23320 PIN - alignment, gear cover.. .. . . ........ "~ .. .. ... .. . "2
24 C 20280 COVER - valve ... . .. .. e e e e B
’ - . 26 - C 20251 GASKET -valve cover .. ... :............ e LA 2
27 C 20276 ° TAPPET - valve (standard} .. ........ W e 4.
27 © € 20471 | TAPPET - valve .002 (0.05mm) oversize ......... . e 4
: 27 - C 20277 TAPPET - valve .005 {0.13mm} oversize . . ... . ..... ... .. L 4
) 28 C 32272  VALVE-intake... . ... L L RS L 2
. 29 .C 32273 VALVE -exhaust .. ... ... .. ... . L .2,
30 - 113- "132 BOLT - 1/4” - 20 x 1-3/14"" . ...,..... . 2 -
» 3 - € 32276 _SPRING'-wvalve................. L K 4
/ 32 C 32277 LOCK - valve-and spring . . . ... R O T 8
e . <
. / e - b4
f J‘
‘ ) | .
. . te - Printed in U.S.A. ' ' : S : March 1992
T — "




10

4
t
@
e
3
-

REF.  PART NO.
> 40797

B
3
DO0NEAA000D

-
4
a4
.
\
e
.
.
-
.

Printed in U.S,A.

7

29979
32279
32280

.'32281

20248
32440

20247
.32282’

29981
29982

<

’ s’ i

" MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS -

' CYLINDER BLOCK

DESCRIPTION Y R

SEAL - intake valve ....... S
GASKET -head . .......... e
HEAD - cylinder RH. .. .............
HEAD - cylinder LH. ... ....... .

WASHER - B/16"" .. ...........%.. ..
BOLT - head-2-3/8" Jong . ...... s
WASHER - 1/4” copper ., . ... e :

CAP.-valve ............. . o

I's

- L

........................

RETAINER - valve spring . . .......... .

.........................

KIT - gasket#complete engine (does not include bearingsy ... ... ......

KIT - gasket, {carbon removal/valve grind}

"

1

REQ'D

— v
moP 2NN

Lapn D

_ March 1892

N Il
*r
I -
1=
B
n 4
-
.
- ! .
. ¢
., -
. - °F - a
»
=
-
1
‘\
- ' «
Al u.
. -
.
.
o
B
s
J ’
£l Al
-
L] . p




. MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS R

/ : - . - :
T
- . _ R OIL BASE, PUMP, FILTER AND FILLER TUBE
. : REF.  PART NO.  DESCAIPTION =~ . = = R S . REQ'D
{71 C 32290 DIPSTICK - oil level mdlcator T SR '
-2 . C .32465 ORING . ......... ..., P e
\ -3 C 32291 BRACKET-filltube ......... ... .. s
: 4 C 32292 TUBE - oil fill . . .o e
- 5 . € 32293  SEAL-tube ... ... ... .. ... ...t e
6 C 32466 - SCREW - #10 x 1-1/4'* panhead . . . .. . e .. '
7. “C 32467 NUT - speed {type U} .. ....... e P e -
8 C 32289 BASE - oil {includes plugs) . .... ... ... ... ...
9 C 29984 ° GASKET -oilbase ........ e e AP S '

I 10 192- 21 LOCKWASHER - 3/8""-.. . . ... L e e P
- S 113- 262 BOLT -'3/8" - 16 x 3-3/4"" - .. ... e e
© 12 221- 3 - PLUG-oilbase 3/8" ..... .. ..... . ...... e
130 ..C 23321 CUP - intake, oil ppn:!p e e e e e,
_ 16 C 20565  ADAPTER - oil filter ............ P e L
. : 17 - -C 20331 - WASHER - 5/16" copper ....... VoL e,
' ' -z ' 18 .f\‘l13-’ 103 BOLT-5/16"—18x1”_'.....- ....... e e
] .19.  jC . 25389 DRAIN - oit filter .. . . ..o L EXPI S
20 " 182-°525. . BOLT - #10-- 32x3i8 e e e e e e e e e '
29 7 s C 32462 GASKET - oil filter adapter ..~ . ... .............. O =
22 ¢ T C. 26191 FILTER -oif ... ... ., ...<..... T
.23 C 29734  PUMP-oil ........ S U O e
24 . C 20325 ' KIT - gasket, oil pump .. ...... e e
25 192: 19 | LOCKWASHER - 1/4" ... .. ........ .. e e e
26 .. 13- 4 BOLT-1/4" 20 x 17 ... ... i ..
27 ' C 32474 . BOLT - 3/8" - 24 x 7/8" oil bypass C S e
28 -C 20574 WASHER - 3/8" copper .. .... ..., e I N
29 o C. 20320 SPRING - oil bypass valve. . . ... N e L

’ 30 . C 20322  VALVE -oil bypass........ L
31. . 218-5154 " PLUG - ‘oil drain ... ... PRV [ >
32 C 33949 NIPPLE - plpe35 ..... o R PR
Y- L : o
.0l DRAIN . . ' ) . L
T e S o _ | C PrintedinUSA.. . - . .. March 1992 h




14

ca

)
m
T

| R e e )
QUWONONAMN_OOLONOO AW =

[\8]
—

22

PART NO

C 32457
C 20305
C 22632
C 20307
182- 84
C..20308
C 20310
211- 5
C. 20312
C 20313
113- 120
C 2033t
C: 20412
C 29985
131- 811
C 29989
C 20345
C 32452
C - 32297
192- 18
113- 2
C. 32294

Printed in U.5.A

MODEL 3118, 4116,

4118, 4120 COMPACT TRACTORS - - 15

GOVERNOR GEARCASE AND IGNITION ROTOR

DESCRIPTION

GEARCASE ASSEMBLY governor
* BEARING - governor shaft
SHAFT AND-ARM . .. ... .. e e e Ui
YOKE - governor shaft. . ........... PP o

SCREW - #8 - 32
PIN - governor cu

SEAL - oil, governor shaft -
BALL - bearing, governor shaft ..: . .......... e e .
SEAL - oil, crankshaft . ....... ... o 0 e e
GASKET - mounting . ’
BOLT - 5/16”" - 18 x 1 3/4” ....................... e .
WASHER - 5/16" copper- ... . .........c.. .... L e
TUBE - vacuum port (mcluded in assembly} ...........
STUD - gear cover : ‘ ;

NUT - 5/16'" - 18"
CLIP retalnlng ..
GASKET - plate ..

PLATE - plunger cover ........... e L )

ROTOR - ignition .

LOCKWASHER - 1/4™ ... .. ... . ... e

BOLT - 1/4" - 20 x
CONTROL : ignition

REQ'D:

x 38" ... .. P T
PSOP. .. .0 e e e e

3

_lNM_I_.}_J_l_I-—l-—lm.p.—l__l_l—l_IM_l_i._i_i

......................

518 ... ... SRR e s

March 1982




REF.

WO~ P W = =

—
N

onnngon

o000

- .
OO~ HWN =

_ PART NO.

C' 29868
29869

29944
29952
29953
- 32450
192-. 19

. 113- .65

113- 121
i92- 20
C 26202
113- 103

-C 20360
C 29988 -

195-2027
NSS
C 29959

182- 559

NSS

" 214- 103
C 20411

NSS

20412
33406

&

C 10678

' C 28962

NSS

‘C 28940

C 37094

" NSS .
c 23527 .
" C 14690

C 32376
C 31978

C 24689,
. 187-1036

Printed in U.S.A.

29969

32376
10678 -

- CLIP - "J" fuel line retaining . .. ..... ..
SCREW - 1/4” - 20 selftap .. ....... P o b

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

" FUEL SYSTEM (ENGINE) .-

DESCRIPTION -

CARBURETOR - fuel (3118, '4116, 4118) repairs page 21
. CARBURETOR :-fuel (4120) repairs page 21 ........... '

GASKET - carburetor mountmg T o

SEAL - Q" ring .. .. .. e e
"ADAPTER - carburetor .. .. ... .‘ ........ e L.
GASKET -adapter .. .............. B
- MANIFOLD -'intake ... .............. e
' LOCKWASHER - 1/4*" ...... e

. LOCKWASHER - 5/16"". . . ... ... .. o AP '
GASKET -manifold. . ...........
BOLT - /16" “ 18 X 17 ..o oot g
CLIP - retaining, control rod to carburetor e
ROD - governorcontrol , . . .. ..... ... ...... IR
WASHER - 5/16" . ... ..., e e
HOSE - fuel (use C28937 cut to length) . ........ R
PUMP - fuel .. ... T, .
SCREW - tapping #10 - 24 x 5/8™ . ... ... ... Ll
HOSE - vacuum {use C28937 cut to Iength} ...... L.
CLAMP - hose 1/2'' (wire) .. ... .. .. e e S
CAP - fuel ULt .\ . . ot VL

CLAMP - hose 7/16" (w@ {use C32376)

FUEL SYSTEM (TRACTOR]

ELBOW - hoseso°.....j..::_..

HOSE - fuel line {use C28B937-cut to Iength)
TANK -fuel . ... .. .. .. ... ;
CAP -fueltank ........... .. ..

. HOSE - fuel line (use C28937 cut to Iength} ...... L
LINER -tank ... 0. ... ...« .. .0 . ... T
CUSHION - fuel tank .. ... Cee W S
CLAMP - hose 1/2™ ... ... ... ... R

FILTER - fuel ... ......

CLAMP - hose 172" {worm'drive) ...... e R

RETAINER - fumlme..._.......ﬂ...i..: ...... -

...........

............

March 1892

T N 5 T S S Y

17




i S i R R,
18 MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS ;o 19
.- ) ' o AIR CLEANER '
REF. PART NO: - DESCRIPTION A L © REQD .
1 C 26703 ° NUT -wing 1/4"-20 ............. e et 1
o2 - €. 32302  COVER-aircleaner ....... ... 0. . . ... i it 1
3 C 22581 PRECLEANER . . ... o it e e e e 1
4 C 22424 ELEMENT -‘aircleamer ... ... ... ...t i, 1
5 131- 911, NUT-5M16" -18flange. . .. ... ... . . .. o o 1
n 6 C 32303 HQOUSING - air cleaner ... ...... e e e e e 1
7 187-1036 . BOLT - 1/4"" -.20 x 3/8'" tapping, washerhead . ... ............... 2
.8 182- 152 .SCREW - machine #10 - 32 x"1-1/2"" .. .. .. e . 3
9 - 195- 516 WASHER - #10 .. . e 3.
10 € 29946 . DEFLECTOR - @1 . . ... ve it e e e e e e 1
‘ : M C -32304 TUBE - airintake . ................ e e e e i
Lo 12 ‘C 20048 FILTER - breather . .................. M e T 1
\ - I 13 . 214- 251 CLAMP - hose .. .. . i e e T 1
_ . : o114 . C 32305 SUPPORT - aif CIBENET . . o e e e e e e e e 1
L : 15 C 33247 TUBE -breather .. . ... ... . e e e e R
: e 16, € 30033  .GROMMET. - rubber ........... e [T 1
S 17 o€ 32308 COVER -element . ... ... . .. . . i i i i 1
- : 18 . 13%- 71 . NUT-lock-1/4" -20 ........ S _ 1
Lo 19 ©C 32451 SPACER - aircleaner stud-. .. ... ... ... ... . . . ... 1
. 20 L0 33246  C HOSE - breather . . ... ..o v e e e 1
: o 21 20490 VALVE - Breather Cap .t .. oo oo ottt 1
' . ' 22 “CT 20493 'O RING -‘breather cap . .. .. ... T e 1
' . . 23 C 22265 SCREW - #8 x 3/4" self tap ., .. ... . ... .. 0. .. . . . 1
. S 24 € 20536 - CLAMP -breathercap .. ... ........... ... ... .. ... .......... "1
v , 25 C 20504 . SCREEN -breathertube ....................... e 2
.
| o L
| . '
hs]
i

Printed in U.S.A. * - o S " : o ‘_ . March 1992




20 ' D L " T | - S T .ot

~~BEE! PART NO. DESCRIPTION
T C 37226 ° CONTROL -throttle .. ... ... ....... . cooouvern ...
2 € 35291 . KNOB-control....:................. dheooea oo
3 - C. 37227 ' CONTROL -choke ............ B T
4 113- 1 BOLT -1/4" - 20 x /2" ... ... ... e '
5 C 27233 CLIP - double cable. . . . . . e RO
8 131- 934 NUT .- 1/4"* - 20 flange lock,. . . . e
7 C 34117 NUT -No. 10 - 24 flange lock .................. 0. ..
8 182- 559  BOLT - No. 10 - 24 x 3/4" phillips, black .. ........... .
RN ' ' 9 C 22389 BOLY - washer head #10-32 x 5/16"" ... . ... ... .....
- ‘ o - 10 C 29957 - BRACKET -chokeecable ...........0... ... .. .........
B . 11 C 29506°  CLIP - retaining, choke cable. .. ......___. . :
_ » , T 12 187-15611 ' SCREW - tapping #10 - 32 x 1!2‘ PP L
o _ . - C 22947 TIE - nylon (not shown) .......... e [P .
_ : . - CARBURETOR
- L _ C 29868 CARBURETOR. - fuel {3118, 4116, 4118} . . -, ... ... .. .
o - ' : . C .29869  CARBURETOR - fuel {4120) ... .. P
I ‘ 1 C 29965 KIT -float ..o e
B . D : 2 - C 29966 JET - power (3118, 4116, 4118} ... ......... e :
: : -2 C - 30015 JET - power {4120} . ... ... ............... I
: ‘ 3 . C 29967 CJET -idle ... ... e
. o ‘ ‘ C 29962 KIT-repalr ..................
o ‘ ' 4 NSS " 'GASKET AND SEAL PACKAGE " .. .. [P
' o T ‘ K 5 C . 299869 GASKET -mounting . .. .. ..._...... ... L
- . e . ) 6 . NSS - SCREW AND PLUG PACKAGE . . .. ... ... ...... .
- , - 7 NSS VALVE -inlet . ... ... ... .. ... ... . ....
- o ‘ ‘ 8 NSS VALVE - idle adjust . . ... ... ...._. S
o _ : : 2] NSS SPRING - tension .... .. e
' - - - Printed in U.S.A.
D =

MODEL. 3118, 4116, 4118, 4120 COMPACT TRACTORS

CHOKE AND THROTTLE

..........

...........

21

, ' REQD

B = = = e ke

March 1992 -
;- .




[
MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS
-~ . ' ‘ - BLOWER HOUSING AND.GOVERNOR
. 'REF. . PART NO. DESCRIPTION . ° - - o o 5 REQ'D
" 1. . C .32308  HOUSING -blower. ... ............ TR 1
2 163+ " 22 SCREW - tapping, washerhead 1/4" - 20 x 7/16" .. ... ... ... .... 1
3 C 32444 HOUSING - eylinderair LH. . .................. Ll R L
4 C "32445  HOUSING -cylinderair RH. .. .0 .. ............... L S 1
5 187-1073 -SCREW - tapping, washerhead M4 20x 5/8" ........... ... 2
6 195- 102 WASHER-1/4" ... .. ... ..., T 2
7 C '32448 BOLT - 5/16'' - 18 x 3/4" washerhead . .. ..., e e e e e e e 2
8 187-1073 SCREW - 1/4” - 20 x 5/8"" tapping, washerhead .. ... .. .. ... .. .. .. 4
9 . C 32447 CLAMP-wire .................. R 1
10 195- B18  WASHER - 1/47 .. ... ... . 4 .
11 . C.20376 SPRING - governor . .... .. .. ... .. ... ... ... .. e, 1
12 € 29506 CLAMP -cable . . .. ...... .. :.... T 1
13 C 28719 BRACKET -~cable ......... e 1
14 187-1511.  SCREW - tapping #10 - 32 x 1/2'" .. ." .. ... . ... ... ... . ... 1
15 . 182° .48 SCREW - tapping #6> 32 x 5/8” .. ..... ... P . 1
16 ‘C 20371 SPRING -idle setting . ........... ... e 1
17 C 32317 ARM - governor ... ........ e P 1
18 121- 3 BOLT - 1/4"" - 20 x 1/2"" washerhead . . .. ........ ... ... ... .. 2
19 195- 1027  WASHER - 1/4" . ... . ...... e 2
! . 20, C 20375 BUSHING - arm, governer . . . .. . ... ... ... [ 1
21 NSS © - SCREEN'-'blower housing (not used). ... .. ..... LI 1
22 NSS “PLUG - screen-(notused} .. ... ... .. .. 0 0oL e 1
© 23 187-1036 © BOLT - 1/4'"- 20 x 1/2" flange lock . . . . .. e e e T T UA
'S: . ) J—
.

Printed in.U.S.A, ‘March 1992




-

i, . . , . P ‘ B ) g
’ ~ MODEL 31 13.'4116. 4118; 4120 coMEAcT TRACTORS : 25
-~ 3 . : - EXHAUST PIPES' AND COVERS . S ‘
"REF.  * PART NO. LDESCRIPTIUN N ; S " REQ'D
1. C 32321 COVER - exhaust pipe L.H. . . . : ST P A S B B
2 C 3232 COVER - exhaust pipe R.H. . ............ [P 1
3 . C 282 GASKET -exhaust . . ": ... ... ... . L 2 .
4 C 323P4, - PIPE-exhaustRH. .. ... ... .. .. .....h. . ... T o1
5 C 32325 " PIPE-exhaustL.H. ... ... .. ..... S 1
6 +61- F512  BOLT -56/16" x 5/8" sockettiead .................. ... " . . e 4
L7 192:° 404 . - LOCKWASHER - 5/16™ . ... ... .. . ................ e A
I NSS 'SCREW - 1/4" - 20 x 3/8" washer’head {use C31597) . ... ... ....... 2 .
. 9 C 31417 .CLAMP -exhaust ...'....... ... ..... P C e e 12
: .129- 102 NUT - 5/16"--18 . ... ... .. AR e I .. 2
10 C 37277 DEFLECTOR - RH exhaust pipe . .. .. .ol DLl 1-.
11 187-1334  SCREW ..,.......... P S e . 1
- 12 .C . 37281 . SHIELD manifold ..l 2
) . 'MUFFLER AND SHIELDS
1 € 31597  SCREW - 1/4” -20x 1/2black ., ......... L e ‘2
2 C 31416  SHIELD - head baffle extension L.H, = .., ......... Lot Lo
- 3 C 33425 - MUFFLER - exhaust .. ....,...... e oo 1
4 113- 208° BOLT - 3/8" - 16 x 1-1/4"" . ... ... S S AU - 2
5 192- 21 | LOCKWASHER - 3/8 ..... ....... ... S S 2
.6 ‘C 37276 ,  SPACER - muffler .. .......... .. R RN 1a
7 C 37279 ' SHIELD - muffler ......... e e e 1
8 -C 31597  SCREW - 1/4” -20x 1/2" ... ... ........ .. JUPE SR A 4
9 ..187-1334 . SCREW ............. U S 1
10 C 37278 SHIELD - carburetor ... .. ... ... e ST . 1
11 . . C. 37280 . SHIELD - batteéry .. ......... U AU 1
12 C- 37287 -SHIELD -front . ............ e e PR 1
5 4
Printed in U.S.A. ) _ . . ) : . - . March 1992




[
. 4
. ]
. an -
L
A
.
|3
-~ E
o
s
e
|
|
]
|
- ’
.
'
i
i
]
i
.
i
N
«
-
-
T )
L
3 o
E
+ ) =
- Al .
- e ~
| . .

" REF.-

OO B WK -

w0

0O000

0000000000

" PART NO. -

37231
37212
31610
24137
22023
131-1318
‘C 27508
131- 1352 -
113- 208
C .37132"
C 37134
C 37136
C 37138
121- 106 -
C. 37191
C. 36933
192- 23
113- 424’
166- 86
138-2073
C 16373
C- 31597
33576
*33548 -
33576
31967
33580
31603
37140
. 37141
14730
42383
21- 21

_ Printed in U.S.A:

[

MODEL 3118, 41 16,-4118, 4120 COMPACT TRACTORS , S 27

FRAME, FOOT PADS AND BELLY PAN

DESCRIPTION - _ . REQ'D
FRAME - main (3118). . ..... ... ... .. ... [ T
FRAME -.main shown (4116, 4118, 4120).. . ... . ... ...... e e e o000
"SHIELD -oil tank .. . ....... e e .
SPRING -latch . .......... e e e e e e L1
HINGE - frame . ... ... e e .
NUT - lock 1727 NLF. « e e 2
PiN - attachment ... ...... P e 2 2
“NUT - lock 3/8° N.C. flange . ... ... .. A 4
BOLT - 3/8™ - 16 x 1-1/4" . 4
FOOTRBEST - LH.{3118).......... .. ........ e .. 1
FOOT REST - R.H. (3118) ... .. .. U SRR PO
FOOT REST - L.H. (4116, 4118, 4120} ......:.... ..., -1
FOOT REST - R.H. (41186, 4118, 4120) ........... [ e 1
BOLT -~ 6/168" x 1/2"" N.C. flange'lock ......... T e 4
CAP : instrument panel (includes insert decal) . .. ... ... .. PR . 1
INSERT - instruméntpanelcap ........ ... ... .......... e - 1
LOCKWASHER - 1/2°" . ... ...... . S S e -4
BOLT - 1/2" - 13 x 1" wransaxle mounting . .. ... ... L UAR
BOLT - /2" x 1-1/4"", 12 pt. flange. .. ....... R SU DI UAR
PIN - roll 3/16° x 1-1/4 ... ... ... P P 2.
PIN - latch . . oo P 2
SCREW - 1/4”.- 20 x 1/2" black... ... :.. e e e 4 -
SCREW - 1/4" - 20 x B/16" black . ....1................ C e - 8
COVER -aceess . . ... ... e T e 1
SCREW - 1/4"" - 20 x §/16"~black ... .. e e .3
SCREEN - tower side ... ... e 2
PAN =BEIIY . - oot T 1
RETAINER - belly pan ... ... e R U 6
CPAD -footrest {LLH.) .. ... .o L SR 17
PAD - footrest (R.H.} shown . . ... ... e ‘ 1
SPACER - rear, frame (3118) ... ... e [ a2
TRAY - battery and oil tank .. ........... e e 1
BOLT - 1/4" - 20 x 1/2"" ... ..... S e 4

©" March 1992



28

Pe)

Yo Ev
AFTds,
<‘;w—v‘

A

. REF.

—

DRNNOM P, O

[+

PART NO.
C 37223
C :37312
C -16362
132- 334
C 29314
C 30126-
C 30004
'C- 33467
C 37147.
C 40721
C 31365
131- 934
C 31597
18721328
C- 31386
C 31612
C 37225
131- 934

-+

“

MODEL 3118, 4116..4118, 4120 COMPACT TRACTORS .

'ROD - push, hood reiease . ©
SPRING - release
LATCH - hood

. LANYARD _
SEAL - air fcut to length) . ... ... ... ... e :
GRILLE .. .. .. .. EP e I AN ' ‘
NUT - 1/4" - 20 flange lock

HOOD AND GRILLE

_ DESCRIPTION - ] S
HOOD .......... AU S S S D o

PIN - cotter 1/8"" x 3/4" -
. BUTTON - push, hood release .-

..................................

T T

SCREW - 1/4'* - 20 x 1/2’* black

SCREW - #8 - 18 x '3/8"
SHROUD - headlight
SHIELD - heat

SHIELD - heat A

“

.....................

....................................

\ March 1992

29

o.

__p._..n_n_u._nf\_)N_._p_\_n._n_n_l_l_n_l‘_l (o)
d . , E .
B

-



-
~

s}
m
m

(DLDO{J'-.IG)mm'-Fl-hwwNN—‘—‘

1

-

Printed in U.5.A.

. SEAT, FENDERS AND TOOL TRAY © -

- . MODEL'3118, 4116, 4118, 4120 COMPACT TRACTORS L 3

PART NO. DESCRIEFION. =~ . " ~ . Co - CoL ' ' . REQ'D
C 3726t SUPPORT - seat, front shown (3118) ... .. ... ..o, 1
C 37262  .SUPPORT - seat,.front (4116, 4118, 4120) .. ... ... ....:..... .. 1 -
C 37265  SUPPORT -seat, rear (31T8).. ..o ... ... oo ioiooiaaee . 1
C+ 37266 SUPPORT - seat, rear (4116, 4118, 4120} .......... v unn 1.
. 113- .427 BOLT - 1/2" x 3-1/4" (3118) . ..., ... .. T 2
- T13- 441 BOLT - 1/2" - 2-1/4” N.C. hex (4116, 4118, 4120) . . . ... ... ... .... 2
113- 424 BOLT - 1/2" x 1" N.C-hex . ....... 0 ...... T 1
113-, 118 BOLT - B/16 7 X BB . . e e 1
192- 20 . LOCKWASHER - 5/16" ... i i i i 1
192- 23 LOCKWASHER - 172" ittt et e i e 4
C 37017 TRAY -tool ...... P e e L
C 16429 PIN - seat hinge . . . ... e e e e e 1.
C 37151 . SEAT -black .. ...t PR . 1.
© C 37428 PLATE -shiftpattern (3118). . ... ... .. i i i PR
. C 37430 PLATE - shift pattern (4116, 4118, 4120) .. ... ..... ... . ....... 1
C 37409 COVER - shift lever {31718 . . v i v i i e et -1
C 3741 COVER - shift lever {41186, 4118, 4120) ......... .7 ' 1
'C 42155 - PROTECTOR -tail light . . . . . e e 2
C '37462 = SPRING - seat switch . . . .. e e e 1 .
121- 106 BOLT - 5/16" x 1/2" flange lock . ..... ... ... ... ............ 10’
C 37152 HINGE ASSEMBLY - 888T . . v oo o o ot e e e e e e e e 1
C 26526  CAP-spring........ [ R e 1
C 10487 KNOB -shift . ... ... ... e e .
C 37244 LEVER - shift (3118)- . ........... P DA e T ¥
C 37247  CLEVER - shift (4116, 4118, 4120) .. ... ... ... ... ............. g
195- 525 WASHER - 7/16” x 1-1/4" O.D: .. ... .. ... .. 1
C 10482 SPRING - shift lever ... ... I P S L 1,
132- 310 . PIN - ¢cotter 1/8"” x 1"" .. ... S T 1
131-1216 ~ NUT -lock 3/8" N.C.hex. . ..«.v. e ... TV S 1
C 29305 CAP-spring..... ...... e [ 2
C 29306  SPRING-seat ............ S e PR Ll 2
"113- 102 BOLT - /16" - 18 x 3/4" ... .. ... .. 3
131- 911 NUT - 5/16" - 18.flange lock . . .: ... ... i vTo I 15
131- 834 . NUT - 1/4 ... .. ... ... .... e PP S .. 2
C. 37154 - FENDER - RH. {3118} .. o e e 1
C 37153 - FENDER - L.H.shown (3118} ........ ...... T PP T
C 37156 FENDER - R.H. {4116, 4118, 4120} ... ... .. oo i 1.
C 37155 . FENDER - L.H. (4116, 4118, 4120) .. ..... ... T 1
C 31597  SCREW - 114" - 20 % 1/2" ... ... ... 6
C 37299 BRACKET - seat switch mounting . . . . . [ T 1
113- - 2 BOLT - 1/4" - 20 x 5/8" .. ... .. PEUEE L - )
"131- 834 .,  NUT - 1/4"” - 20 flange lock . . ... . e T e 2
; . o , . ' _— - March 1992




REF

CoNaOhRERWOLUWN=-—

QO

v
I Gy
[ B

-
[#%]

P e T )
N o

? NOTE:  Check thread rotation for
&) ‘correct balljoints,

& e
— —
O 00

PART NO.

18812
18813
27597
33535
31337
31340
33537
»27902
28232
22278
11906
C 13716
219- 404
C 13106
132- 311
C 25855
C 25856
C 28226
187- 1910
219- 17
192- 23
129- 165
129- 365
C 13605
c- 12102
C 22568

OOQOO0O00000n0

0

-~

' . . : . . ' Printed ir; U.S.A.

“ RING - retaining, spindle {4116, 4118, 4120} .. ...... ... .........

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS : . 33

FRONT AXLE °

DESCRIPTION - REQ'D

AXLE - front (3118) .. ...
AXLE - front shown (4116, 4118, 4120) . .. .. it i n
WASHER - SPACEE . . . o ittt ittt m ittt s e e
SPINDLE - R.H. (31 18)_shdwn ................................

SPINDLE - L.H. (3118} ...... e e e e e e e
SPINDLE - L.H. {4116, 4118, 4120) . .\ . ... .. ... ... o
SPINDLE - R.H. {4116, 4118, 4120).. . . . . . ... . . .-

RING - retaining: spindle (3118) ... .. ... . . . . L i
PIN - retaining,/axle pivot . .. ... ..o
WASHER - thrust {3118) _..... S
WASHER - thrust (4116, 4118, 4120} ... ... ... ;.. ... .00t
FITTING - lubrication. ... .. ... e e e e e e e e e e e
COVER - lubrication fitting .. . ... ... e
PIN - cotter B/32°" x-1-1/4" .. ... ... .. ... e e
TIE ROD {4116, 4118, 4120) .. .. . o e e
TIEROD (3118) . ...\ ... . .. e
WASHER - wheel spacer .. .. .. e ]
BOLT - 3/8" -16x3/4 " N.C. hexhead .. ... .. .~ ....... ... ...
FITTING - lubrication ........: e e e
LOCKWASHER - 1/2"" zinc .. ..... e e
NUT - 1/27 N.F. RH. thread, fock .. ... ... oienin it
NUT - 1/2” N.F. LH. thread, lock ... . .. ... ... ... .. ... .+

BALL JOINT-1/2"LH. thread . . ... ... .. .. . .. ...
BALL JOINT - 1/2" R.H. thread .............. ... ... ..........
PIN - axle pivot ... .. .... e e e e

—'N—i—iml\JM-—ﬂp—‘—‘NW—*-h-h-‘NN—'H'—"—‘M—'—I

& -

March 1992




34

REF.-

— . -
OQWONIU LWl =

MNP OTRWNR = =

ndoonodo

0O00OONOOO0OO0

~ PART NO.
' C ' 33942
C 26381

138-2073
'31660
33768

21942
31605
33427
. 23910
113-2262

. 129- 143
C 23899

C 24761

"€ 40646

1895- 533
132- 310
C 28978
141- - 4
132- 321
C 31993
C . 31992

C 31975

€ 37219
113- 206

192: 21
. 195- 2063

-'30913
- 30917
30922
-27763
10314
30912
19- 403
12110
28965
26021
28236
13106

Printed .in" U.S.A.

31604
31661 .

. NUT - 3/8” : .
"ARM -brake............ TR [
ARM - brake {includes adjlustment nuti e D e

. BRACKET - support

~ WASHER

MODEL 3118, 4116,4118, 4120 COMPACT TRACTORS

v

BRAKE ASSEMBLY
DEscmPﬁON

PEDAL brake actuatmg
-ARM - brake pedal
PIN - rofl 3/16" x 1- -1/4"
SPRING - return
GUIDE - neutral return
ACTUATOR - parklng ‘brake
LEVER - brake lock

PiN - clevis
BOLT - 3/8” - 16 x 1-1/2"" hex

16 special ........

GUIDE - brake actuator
WASHER - .531"".1.D.
PIN - cotter 18" x 1'
CLEVIS

PAD. - brake pedal

BOLT - 3/8" - 16.x 3/4"
LOCKWASHER - 3/8" -

Fnomf AND REAR WHEELS
Y

rear, 5 bolt {‘31“—1~8} for 23 x 8 50 -

1]

WHEEL -
WHEEL -
WHEEL --rear, b bolt {3118} for 23 x 10.50 -

BOLT - rear wheel (4116, 4118, 4120) .

BOLT - rear wheel (3118) . . . . . e . e
. WHEEL - front'(includes bearmgs} e e

FITTING -

kCOVER

e

...............................................
-------------------------------------------------

......................................

rear, 6 bolt {4116, 4118, 4120L.u11 ...... e e :

lubrication ... .. TR
.BEARING - wheel.'...................- ............... e :
CAP - hub, front wheel toptlonal} .........
CAP - plastic, front............~..... e e
STEM -valve .. ... ... ... e e e e e
Iubncationfitting‘...., ...... e

35

'REQ'D

_

—_

RPRMNMNBMNN SR RN

‘Mar'cti 1&92




‘ . 36 . ‘ - MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS ‘ S a7
" : g TRANSMISSION AND FINAL DRIVE
: : REF. PART NO. . DESCRIPTION - . o , ‘REQ'D
| - . ' ’ : C 24843 CASE ASSEMBLY - transmlssmn {includes beanngs & seals only! ....... 1
' . ‘ 1 NSS - CASE - transmission {order C24843) . ... ... .. ... .. .:.......... 1
N . ; 2 C 12713 BEARING - flange . .. .o vvit ettt e e e e e e -2
: , ’ 3 - ,.C 24804  BEARING-flange ... ........ e e e S e 2
4 C 24803 |  SEAL-shaft................. PR S AP PR S 3
) : 5 C 13241 BEARING -sleeve ... ... ... . 1
: < o : : : 6 - C 13385 BEARING - sleeve _....... e R T . 1
: - ) - 7 C. 13266 - . SEAL -shiftrod T ...... ... PRI .. A 1 .
: : ' T 8 C 28281 BEARING -roller .. ................... PR o1
= . ) ; ] 9 C 36802 DIFFERENTIAL ASSEMBLY {also includes C36903 C3003‘I C12552) 1
o ' : : 10 22%1- 3 PLUG - filler and-drain 3/8" .. ... ... ... 00 .. .0... v i 3
W : 12 < C 16699 . SHAFT -axle, short RH. (3118):. ..« ..ol 1
‘ @)\ " 12 - C 22638-  SHAFT - axle; short R.H. shown (4116; 4118, 4120) .. ... .... ... ... 1
' S S 7 . 13 - ,126- 128 KEY - Woodruff brake idler #18, 174" x 1 18" o R
: e T o 14 C 16700  SHAFT - axle,'long L.H. {3118) ...... .. .. .. 1
. ‘ : e : e e ' 14 C' 22637 .. SHAFT - axle,.long L.H. shown (4116 4118 4120} DLt . 1
L R p ' 15 C 26342 _ RING -retainer, axie . . ;.. ..o i S, S .2
| _ ‘ voos ®\ .18 C 13196 GASKET - transmiSsion GOVEF . . .. ..o vvuv oot 1T
| e . &L% 17 C 36935 COVER - transmission. . . .. .. 0. i i e PR 1
' ‘ s N ~ : : 18 . C 28241 ' BREATHER - transmission . . .. ..........., Vel oL 1
L ‘ - i . - 19 . 192- 23 - LOCKWASHER - V22 e e e 4
‘ S . - . ‘ .20« 121- 21 . BOLT- 1/4” x 1/2"" N.C. hex !ock ................... 6.
. - 3 21 C 12725 FORK -shift .. ... . ... e 1
- ‘ . ' A 22 C 37222 ROD -gearshift . .. .. ... ............. 0 .... P AP 1
. ' S - 23 . C 14168  RING-tetaining .. .... ... ...l SUMNR 2
T n - o 24 . C 36901  GEAR-clusterinput........... AP B L 1
_ 25 .C 36903 GEAR - high 41 tooth .. ... ... A e Is 1
. . _ ‘ 26 C 1256562 -GEAR -low 55 tooth ... ... ....... .. e PSP PR e 1
; e : ) 27 ~ NSS DIFFERENTIAL=CASE .......... O o 1
) o B B : 28 " C 33305 .. BRAKEDRUM .. .............. U S 1
L BRI 29 ~ NSS - GEAR - differential pinion ...... e e 2
: . S 30 NSS . GEAR - differertial . LEEEL . .2
e : : 31 NSS WASHER - pinion- thrgﬁt ........ P 2
) : . » ' © 32, NSS PIN - differential . ™" .. .. .. ... .. e T e A
N o o : .33 .. NSS - PIN - differential pin lock .. ... e e : 1
Co _ N 34 C 30031 .+ KIT--screw fsetof fourk. ....... .00 i in oot 1
: ' e ‘36 . C 12718  WASHER - differential ............... R e S
' o ‘ : 37 C 14223  WASHER-spacer ........... R B "UAR
. o . 38 C 25254- . GEAR - brakeidler ... ...... I e e - 1
o : - © 39 . C 14222 RING - retainer, brake idler . ... ... ... . O 1
: : . ' 40 113- 424 BOLT - 1/2" - 13 x 1" hex . ... h e PRV e . UAR
. - o ' 40 166-. 86 . ~BOLT - 1/2" - 13 x-1-1/4"" 12 pt. flange e ..ot .. UAR
‘ : N : - .41 138-2073  PIN- Spuras 3/16" x 1- 1/4" .............. T 1
. _ . C . ' Printed in U.S.A. T ) ‘ o ~+ March 1992
R ey o '




. MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS - _ 3%

Il

o
&

HYDRAULIC SYSTEM =

. . 3 o , 0 o - - - ' . : C - i e T
o N ( B | o p ¢ o (@ o | o o | OlL. PUMP ;RESERVOIR, FILTER AND HEAT EXCHANGER -
L ! AN > ‘ ' S - S g ' . : ‘ . ‘ Co
~ . i & v - . R . . - . ) . ‘ ) . ) .
" \”\‘\J‘J ‘-[y -L/ i . : : S - - ] . € 38905 . PUMP - hydraulic {repairs and mounting components page 47) . ....... o
\\ R A o S 2 C 36908 . FITTING - return tee 1/2'C x 3/4" 1-5/16" . ..., e 1
: . e I @ - : I 3 C 33423 ..  HOSE: pumpinlet .......... e e e -1
~ T ’ ‘ ! 4 217- 391 FITTING - 1" hose-x 7/8" - 14, ..o vue oo, e 1,
e roLoa @ N E) . - 5 218-5062  FITTING - 7/8" - 14 flare X 7/8'" - 14. . .~ . . .. [ e 1
) //./ . : : /@ ! N ’ 6 218-5128 FITTING - 80° 9/16”" - 18 flare x.3/4" - 16 {to power steering “‘in’"} ..., 1.
: i e R i : 7 C. 37093  'CAP - oil reservair . . ..., . 2 1.
LT /® . ‘ 8 C 37146  BRACKET -oilfilter ... ... ..oooo i 1
. W ! _ _ N : o 9- 113- 37 BOLT - 1/4” =20 X 3/4" .. ..t 4
@-[:@ Qe - N : - S . 100 7131 934 0 - NUT S 1/47 20 Flange 100K L ..o 4
o e - N I T 11 C~ 33446  HEAD -oilfiter ......... ... ... ..... S 1.
). vorowen . © ,—‘\® & B~ SO R .12 1212 21 BOLT - 1/4" - 20 x 1/2" flange lock .. ... ... D B -2
e SR ' B o 13 1217 333 FITTING - 90° 3/8" x 3/4"" hose . ... .. .. SR L SR 2
i & A g | m i S L 3 14 -. C 33445 FILTER -oil . ........... e e DI LA 1
N S e : @ %ﬁ% @/’— : s o : : B 15 ~ C 40683 BRACKET -air deflector . ... . .... .. ... .. J 1 -
o] Sy T = 0 -/ ~® o .16 C 39523  DEFLECTOR - air .............. e R 1
© 77 HYDRAULIC - ) : @ g e S// : , : <17 C 37228 . RESERVOIR .......... R R
LN L &9 S P , I : 18- C' 33167 SLEEVE - inlet (Shown) ... .. ... ... .. i 1
S : S @5 TN . S . 18 C 42540 - SEEEVE -outlet.............._ oo ... .. e 1
: ' - _ ,( : L : 19 - C 14619 ' HOSE-3/4" x 4" ... . ..... L 2
g @b/ : : il . 20 . . 214- .254  CLAMP - hose 1-1/4" . .. .. e 14 -
R . . N ’ 21 C 41045  CLAMP - hose SAE #6:.................. P -2
. 22 274-, 14 CLAMP - hase 1-3/8". .. ... ... .. . .. .. . ..o 2
$ 23 C 37229 HOSE - 1/2" x 3" ........ I E 1
.24 . C 37230 HOSE-90° .........0. ... ... .. ..., e 1T
25 . C3723n HOSE - 90% .. ... ... . . ... ..... ... P e 1
‘ 26 - C 33556 ° HOSE-90°.......... . e N 2
, 27 C 37232 . HOSE:-supply ©............ PR R SUUET T
- 28 C 36808 . VALVE-relief . ... ........ .. ... e F R A A
29 2t8-5117  FITTING - 90°7/8" - 14 flare x 3/4”" - 16 .. ... ... .. .... . ST o 1.
.. 30 - 218- 5059 FITTING - 3/4" - 16 flare x 3/4" =16 . .. .. .- ...t L. 1
'3 218- 585 FITTING -.tee 7/8"" - 14 flare . ... ... .. e 1
n 32, . 113- 132~ BOLT - 1/4'" - 20x 1-314" . .. :..... ... . , ............ T 2 .
33 195- 518 WASHER - 1/4" . ... ............ e SO DR 2
-34 C 37239 . TUBE - relief valve totee . ... 4, .. ... .. . e e : 1 :
- 35 C 37240  TUBE - relief valve toreturn . ..". ... ........... S v 1 T
.36 C 37241 TUBE - oit filter “out™ toreturn .. .. ... ... .. .. ...., e oot o
37 C',37242 ~ TUBE - heat exchanger “out’’ to oil filter “in""" ... ..... .... e 1. -
\ , _ J L : 38 C 37486 - EXCHANGER - heat ........ e NS R :
@"‘P TN & - . : PR _ - .7 39 C. 37243 TUBE - travel valve "“out’” to heat exchanger .. .. .. e T : 1. s
) ", TO TRAVEL . ) -7 o - . - - o » i ‘ o
‘ I : @ ; ‘\f VAlVE :‘:OU.I'-" . ‘ -~ - g A . ’ . a ' ’ N . . " . ) A
- Y ~ ; : - - . .
L S ‘ - A : Printed in U.S.A. - S o L B : o "* March 1892




3 :
. MODEL 3118, 4116. 4118, 4120 COMPACT TRACTORS o - N
. |. ‘ Vo, . B . . - - .
RH. PORT R T - - 'HYDRAULIG SYSTEM ,
: B - : ' T - POWER STEERING -« oL Co
=T " REF. PART NO.  DESCRIPTION - : - ' C REQ'D:
’ 1 C 12102 | BALL JOINT - 1/2”" R.H. thread ... ...... I S e 1
2 ~192- 23 LOCKWASHER - 1/2" .. ... . . i I : 1.
3 « 129- 165 NUT = 1/2" N.Fodock . 0on e e e e 2
4 C 33539, CYLINDER - hydraulic . ...... e e T N e 1
5 .C 14717 . PIN-clevis5/8"dia. ~.............. e e 1.
6 132-- 9 PIN - cotter 3/16"" x 17" . ... ......... e B e e 1
. 7 - C 37197 '~ DECAL-steeringwheel .. - ... ... . .. ... .. 0 . ... 000000, 1.
8 ., € 38504  BOOT - steering column . .. .. e T e 1
s 9 C 38507 - INSERT -boot ......... e e el 2. .
.10 C 37302 WHEEL - steering .. .. ... e e . o1 -
11 C 33782 HOSE - steermg pump {in) to small pump secuon (out} .............. 1-
£ 12 129127 0 NUT = B/8 - 18 e e e e e e e R
13 . C 33743 . PUMP - steenhg ............ e T Ve 1
4 . 129- 162 NUT - 6/16" - 24. . ... e e PR 3
15 © 218-5105 FITTING - 90° adjustable elbow 3/8° x 9/16™ - 18.. ... .. .. .. ... ... 1. 7
16 - 218-5135 FITTING - 45° adjustable elbow 3/8"" x 9/16" ................. . 1
17 218-5005 "OTURING . L. e e P L. » 1l
18 C 33580 HOSE - hydraulic 23" (31 18} ..... PN e T 1
18 C 32399  HOSE - hydradlic 25" (4116, 4118, 4120} . ...... e UL A 1.
. 19 C 33561 HOSE=hydraulic.19”13‘I18}....-.....'..‘.. ..... e e 1
- 19 . C -33750 HOSE - hydraulic 21" (4116, 4118, 4120) ................ P 1
20 C 28275 HOSE - hydraulic' 16" steering pump “out’’ to travel valve .. . . .. .. PR 1 -
21 C 22947 . TIE-nylon._ .~ .. ... S e e e AU 1
22 C. 33545, STRAP-mounting .......:... ... ....... e e 1
23 121- . 21 | BOLT-1/4" -20x1/2" ... ..... ... e P P 2
- _ N ..+ 'POWER STEERING PUMP
] C 33743 PUMP - steering, manual e e N e 1
1 129- 127 NUT — 5/8"-18 .. ...... S . e L -
2 " C 34485 KIT - coverandmanlfold........._...g..:‘..:‘ ................ 1
» -C 30281 KIT-seal /.............. e e [ PR .
3 NSS : “ORING......... PR e e . 4
4 NSS- " RING -seal ...... R e e e e e 5
5 NSS “OTRING. . ... e T S
. 6 NSS, C OSEAL - gOMMUEATOR . . oo .o e e T
-7 . NSS , SEAL.- face .. .. .. .. S S S e S 1
S " NSS . RING - back-up ........ Y o U e .
9 C. 34484 VALVE - relief ........ A 1
10° C 34483 PLUG - relief valve ... .. .. .. e e e P 1
;'r ’ o ' B o - B : ) b ‘ " Printed in U-%-A- o . . o ‘ -, . March 1992




Y e 1 e e
in A R T T _ " ’ MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS . a3
"HYDRAULIC SYSTEM
. HYDRAULIC VALVE AND MOTOR K
" REF. PART NO. DESCRIPTION *  +- T . REQ'D
1 C 36897  VALVE - control {repairs page 45)....... e 1
- L 2. 218-5085 - FITTING - 3/4" X 7/8" Q' HNQ. . oo oo iu oo 1
) . 3 218-5007 O RING .. ... S e R 1
- 4 218-5107 - FITTING - 90%elbow ... ... e e e e el e e e 2
" b 218-5007_.  “OVRING.......... O 1
6 218:5062° . FITTING - 5/8 x 7/8" Q" RING. . e e S e g e e 1
‘ 7. - 218-5007 “O"RING. .......0..... e e e ceo
8. ' 166- 86< SCREW - 1/2" - 13 x1-1/4" . ............... e I 4
-9 C 27764 SCREW - 5/16" =18 x. 1-1/4 . ... ... ... :..... P 2
10 131- 3561 NUT --lock B/16" . ... ... .. e P ' 2
11 C 37220  TUBE'- valve to upper motor port {3118} . .._.._.... e R 1.
11 C 37309 . . TUBE - valve to upper motor port {4116, 4118, 4120) shown......... 1
12 C 37221 .TUBE - valve to lower motor port {3T18) .. mem . ... ... ... PR T
12 C- 37310 TUBE - valve to lower motor port (4116, 4118, 47120) Shown.. .. ... —_— i
e 13 182- 23 LOCKWASHER - /2 ... ..... SO SR 4
: 14 C 30938 ° MOTOR.- hydraulic {3118) repairs below . .......... e 1
14 C. 33234  MOTOR - hydraulic (4116, 4118, 4120} repairs below . ............. y
15 ,C 28949 SEAL - motor to transmission . .. .. .. ... ... .. e L 1
. 16 C 33559  FITTING - tpe' 3/8" tube x 1/27 - 20 .. .......... e i, 1
17 _ 218-5137 FITTING - 46° 7/8" - 14-(3118) . . ... L. P A L
’ 18 218- 5062 FITTING — 7/8 - 14 (4116, 4118,'4120) . . . .. e e e 2
19 ) 218-5107 . FITTING - 90° male 7/8” - 14 (3118} . . . . .. e 1
" HYDRAULIC DRIVE MOTOR- .
o . REF. PART NO.  DESCRIPTION - % _ SR o REQ'D
e C 33234 MOTOR - hydraulic (4116, 4118, 4120) ............. ... .. ..... 1
‘ o C 30939 . MOTOR - hydraulic {3118) . ........ ... ... .l .. ..o ... 1
1 28- 668 BOLT -3/8" - 24 x 4-1/4"" (3118) . ... .. ... s e 7
1 C 31327 . BOLT - 3/8" - 24 x 4-5/8" (4116, 4118, 4120} .. . .. ... . ... ...... A
. 2 C 313039  .COVER-end|............. AR e A
3 C 31310 COMMUTATGOR AND RING SET. ... ... PR A
.4 C 31311 MANIFOLD ......................... P AP 1
5 C. 31312 ROTOR ASSEMBLY {3118} . .. .. .. .. . et o1
N . 5 S C 31313 ROTOR ASSEMBLY {41186, 4118,4120) .. .. ... ... ... ... .... e
.6 C 31314 PLATE -'wear| . .. ... 1
7 'C 31315 - LINK - drive (3118) ... ..., e AR 1
. 7 C 31316 . LINK - drive (4116, 4118, 4120). ..., ... .. ....... e 1
) 8 C 31317 BEARING - thrust . ..:........ S L. -1
g C 31318 SHAFT -coupling .~ . ... ....... b 7
10 C 31319 WASHER -thrust ... .. o e 2
. 11 C 31320 BEARING - thrust ... .. ...l it 1
. 12 C 31321 HOUSING - driveend ........... 1
13 ‘'C. 31322 .. BEARING - outer~. . ....... S ' 1
‘ C . 31323 KIT-seal ........: e e e e e T
14 ' NSS SEAL - COMMULALOT FING . .. ..o ovitn ettt ' 1
15 NSS SEAL - ring . 0. e ST 5
16 NSS " SEAL -ring . ... L e O PPN o1
17 NSS . . WASHER - back-up . .. ..... . ... . ... e e " 1 .
18 NSS 'SEAL - dirt {not used} . ....... e e T e T
. r" - . .
| . . B .
-. Printed in U.S. A, RS , . March 1992 -
' [ " 1 . ' . ‘- '
B e B Er I E—

"




- . * ' MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS- ~ : .
.\ B | N .~ HYDRAULIC CONTROL VALVE
L @ ¥ | 'REF.  PART NO.’ DESCRIPTION . ‘ ~ REQD
Qﬁ\/qa ﬁ1 C_ 33473 VALVE - control tw05pool R S AUV
@ : 2 C' 29956 ©  CAP-@nd.......ci.ooo.iiiiiiiie i 2.
.\ : - 3 C 28217 - + “O"RING-endeap .......uvururunnn FE e 1
\@@ %Q X 4 C 28856 SEAL - SPOOL .o v v vt e e e 4
- : ['J‘ 5 "C 29851 . SPRING-centering .. ......... e 2
@" R : 6.  C 29950 WASHER - spring retaining . .............. J e "2
' ' - 7 C .29958 DETENT -spool. ... ........... e e ' 1.
TRAVEL SECTION DETENT-GROUF ) 8. C 17433  SCREW -reliefadjust .................. e . 1.
- ' o 8 C 17435 GASKET - relief adjustcap . ...... e e e ¥ 1
- 10 "128- B31 CAP - adjustscrew.....'.._ ........ e e e . 2
11 C 26668 ' DETENT-spool.......... S o1
) ‘ 12 c 28707 "SPACER - detent . . . .. e e e o e e e ' 1
- - - 13 C- 28706. SPRING -detentreturn . . . ... ... .. ... .. ...... [ - 1
. 14 C 28705 " WASHER -return .. .. ... [P S A 2
. 15 - NSS | SPRING - relief {use C21 511 relief kl‘t} ....... . e e 1
X , . ) 18 . 211- © 5° BALL - steel 3/16"” {476mm) ............... e e 2
. . . C . . . ' . . 17 . € 17438 COVER -detent .. ... .. . 0 o e e 1
; S : g g ' , 18 C 28708. SCREW - detent .....0............. IR 2
. @ . o c ‘ . RS 19 C 17444 SPRING ~detent .- ... on oo 4 -
%QV @ . R B : . - , . i : 20 . 169- 114 . SCREW - cover . .. .. PR . ........ 4
- S P i , P L -o21 221- 841 = "PLUG-pipe ..., ...l S DT L 1
O o e .22 . 214~ 7 BALL- steel1/4"(635mm1..,...-....- ......... e 2.
B (T ’ i : - B - : 23 C 17443 SCREW. - dBTeNT . .\« ..ot e e Lo 2
g v ‘ ' . C 30002  KIT-seal...... ........... S e e ST
@ | ' - '
L i . ) 1 N ~ -
LIFT SECTION DETENT GROUP
;. A ) B
S O &
N ; : N
LIFT SECTION RELIEF GROUP. , S
“ P
: | @ ‘ .
. .+ HOLDING SECTION GROUP o ' - E _ ‘-“ ‘
T  'Printed in USA ' o - R o ' ' . March 1982




§ . e
- . ‘ .
3

131-. 941
83-- 55°
C 33553
C 36907

©113- 208
'131-1352
113-
192- 20

5
OO O bW =

Printed in U.S.A.

c 32437 .

103 -

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS - o 47

'HYDRAULIC PUMP

" RESERVED

PUMP MOUNTING COMPONENTS

MOUNT - rubber. . ... ...... SR L
NUT - 5/16"" - 18 flange lock /.. ... .. .. .. R :
SCREW - Set B/16Y - 18 x 5/16"" socket {useloctite) . .. ... .. .. .. ...
‘ADAPTER - drive ;

BN DY
9— -

PLATE - pump torque arm  ~'. ... ... i e

BOLT -3/8"-16x1-1/4"hex - ............. e

NUT - 3/8"% - 16 flange lock . . . .. e e e e cee PR

. BOLT - 5/16” -18x 1" hex ............ e e e

- LOCKWASHER -'5/16% .. ....... .
) o \

T . March 1992 . '(

a




- | - ' . MODEL 3118, 4116 4118, 4120 COMPACT TRACTORS ‘ - 49
. - . . . : HYDRAULIC SYSTEM
: - PTO {POWER TAKE OFF)
: " REF. PART NO. DESCRIPTION ) S ‘ a : " - REQ'D
1 - .C 42198 LATCH -reverse lockout. . .. .. .o oo i i ot e "
2 C. 42078 GATE -shift . .>............ e e 1
3 C 42081  STOP -lever . ... ...t e e e e 2
s 4 € 42082:. PIN-hinge...... ... o e 1
. B C 42083 SPRING - tforsion, . o ., ». o oo oi o e e 1
6 C 37400 ACTUATOR -switch . .................. e . 1
7 -C. 29620  SCREW - 5/16" - 18x3/4 P R s 2
8 C 37406 LEVER -PTO ... ... ... ... .. .. .. P - 1
9 C 10487 KNOB, .. ....... ‘. ', ......... N e e 1
10 "G 28964 7 PIN-clevis 3/167 ) 1" o L W2
11. 132- .329 - ' PIN - cotter 1/16"" x 3/4” .......... S U O 2
12, '218-50862 FITTING - 718" . .. ..o e e e T e 1
10 1A 13 218-5107 FITTING - 90° 7/8" ... ... e T T e 3
VALVE ",ﬁ 14 C 36910 VALVE-PTO ........ et e e e i
15 . C 37401 BRACKET - actuating ............... e - o
186, 61 . 420 SCREW - 1/4"" - 20 x 1-1/4"" socket head .. .. _ . ... N e 2
17 218- 465 FITTING - 1/2" x /8" 14 .. ... ... .. ....... e 2
18- C 37142 ~ NIPPLE - pipe . ., ... e L 2
19 C '37187 COUPLING - quick, male 7/8"" . ... ... ... ...... e 2
R _ _ _ ; 20 C 37188  COUPLING - quick, female 7/8 O e et
‘ \ . i e 21.. C 37144 CLAMP .. .. ... ... . 0. e e e e 4
' . o . .t 22 C .37145 COVER -clamp ......... e e e “ 2
S 23 113- 14 BOLT - 1/4"7 -20x 2" .~ . ..... e e e 4
R @f . 10 SUPPLY 24 131- 934 . NUT-1/4" -20flange lock . ..... ... . ... ... 4
_ ) : TEE : = 25 - C 40641 CAP -dust | ... .............. e . P 1
. i 26 -C 40642  PLUG -dUST . ...+ ...cnnno e DU
: 27 - C 37454  CONDUIT - corrugated {cut to 1eng‘ch) ..... e e e 2
28 C 22947 - TIE-nylon....... e AP e L. 4
. 29 C 37233 . TUBE-LH. ......... Ll e 1.
30 C 37234 ° TUBE-RH............ ... .. SPRTE R R T
31 C 33750 . "HOSE - hydraulic 21" {371 18) e [P - 1
: 31 C 32399 HOSE - hydraulic 25’ (4116,4118, 41 20) ..... B IR 1
32 218- 443 © FHTTING - 3/8” x /4" .. ... ... ... .. PP R R 1
33 C. 37249 . WASHER -spring........... e e 2
. 34 - C 41043 ' COUPLING - quick, rnale 9/16”- ..... e e 1-
M 35 C. 33404 CAP-dust-..... e e e e e o1
: 36 C 37235 TUBE - supply tee to P.T.Q. “in" (31 18} ............. L P
v 36 C 37236- TUBE - supply tee to P.T.O., |r1”‘¢41 16, 4118, 41 20) e e 1
37 . C 37237 ° TUBE - travel valve to P:T.Q. “"out” (31 18} -
_ 37 C 37238 TUBE - travel valve to P.T.0. “out’’ (4116, 41 18 4120) ... . 1
38. C. 41044 - COUPLING - quick, female 8/16"" . ......«.. ... ... ... .. e , 1
39 .. 37439 KEY - coupler switch, .. ...... ..., e 1
C 37440 - DECAL | oottt e P 1
13- 1 BOLT - 1447 - 20 . e et e e 2
195- 518 - WASHER - 1/4"" . ........ P S 2
| 40 ~C 37437 . BRACKET - switch mountlng e AP Ca e e 1
41 _ . 'C 37459 - CUSHION -key-..... el e e e 1
E 42 C 42048 KIT - coupler switch . . :. .. .. PP R e e e L 1.
i PTO VALVE ) r
I C 38910 VALVE-PTO ... ........ ... .. e [ e ) 1
2 - C 26706 WIPER - spool ............ e e P . 1
- 3 C 26707 RING - seal.......... T e I 2
) 4 C 26722 SPACER . ..... R e o1
s 5 195- 526 © WASHER ..............0...0............ e e 2
6 C 26724 - "SPRING - return ... .. [P Ce e e 1
‘ -7 C 26725 . BOLT............ Bl e e e 1
! -8 C 26726 CAP -spring... .. .......... e e e . 1
: - 9 165- 143~ SCREW - 1/4" - 20 34" e e .2
10 . 1656- 142 ~ SCREW - 1/4" -20x 5/87............. T .2
11 C 26727 RETAINER seal . ... ... ... .. [P e .- 1
. : . ) B . * Printed in U.S.A. T T C ‘ - March 1892 7
| ;




50

L

-

et

REF.

CoOo~NoONnhON0-—

11

11
12
13
14

15

16

. PART NO.

C 37487
187- 1334

~C 37490
" C 37064

114- 200 -
C 25556
195- 2134
C 39492
C 39493
113- 412
192 .21
C 37289

" C 37291

C 38515
C 38516

113-120
. 195- 103 .
192- 20

o

Printed in U.S.A._

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

. COVER - heat exchanger

“BOLT - 5/16" - 18 x'1 3/4” _
"WASHER - BT . e e e
LOCKWASHER - B/1 6" e P PR U

bl

M 4

AIR DUCTS AND FAN

- o . 5'5

DESCRIPTION - -~ . ;

DU(ST_—. fan
SCREW - #8 - 18 x '1/2""

FAN - coo!ing

WASHER - 1: 1/8”
BRACKET - mountmgﬂ H. {shown)

BOLT --1/4"" - 20 x 3/4"’
LOCKWASHER - 3/8"

SPACER-long ... ........ [

- BRACKET - rnountmg L:H.

......................................
............................

SUPPORT - heat exchanger R.H. [shown) e e
SUPPORT - heat exchanger LH. .......0.. ... ... ] .
CSPACER -short ... ... .0 .. ... ... C S

........

.51

"REQ'D

L4

" March '1 292




".b2

.

A ' .
- REF,

‘ _
O~ DU bW =

R

- cuad
[V

14

WwhN =

NO0OO0

3
T

PART NO.
28237
29636
37250
10482
21518
. 31670

L 129- 122
. C 19025 !
195- 513

132- 320

138-2072
.C 30827 .
113~ 14,
.192- 19

C 37255
192- 20
C 32362
C .37254

. C 28683 -

C 37198
187- 1328

C 13360
192- 23

113- 424

-
"
.
- a
4
]

Printed n U.S_.A._

[
-~
LI
"
]

v

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS .. . - 53

. KNOB - speed control.. . . .. S '
" SPRING - combressioq_ R e e i .

" ROD-control ... ....... . e - L

" PIN - cotter 3/32°" x 3/4” ' ' : S
- PIN - roll 1/8" x 1-3/4""

[

L

- SPEED CONTROL

DESCRIPTION - . o T S REQ'D

BUSHING -lever .. . . . . .. D S I,
LEVER - speed control -....,......... "

3 T R R R R

WASHER - nylon

'
el e ]
T

...................................

NUT - 5/16"" N.F. zinc plated

i

SPRING - locator . ........... ... .0 . .t oo i
BOLT - M/4" 20 % 27 ...l v e
LOCKWASHER™ /4" .. ... .. . 0. . ... ... i ...
CARRIER - locator. . . . . O e
LOCKWASHER - 5/18" ... .. G e SRR P ey
LOCATOR - half .. .. ... e RN A
SUPPORT -locator .. .. .. 0.0 o 0 0 e
'SPACER - 1UDE .. . . i e
CAM - switch

o= 2 NN N

oy

- Sy N

SCREW-- #8-18 x 3/8" .. ... .. ... e ER JF
‘ q o e
- <

_ DRAWBAR AND TOW.HITCH -~ "~ _ e

DRAWBAR . ... ........ T S 1.
LOCKWASHER - 1/2 .. ..... e e M 2

CBOLT - 1727 x 1" N.C. hex ..~ . ..... .. : : 2

g o b
o . -
w .
“a
‘ W ‘
. 3
v 2 f
bl
4
L]
B a
a
» 'J“\\ , -
. >
r
. . “—
. - ¢ .
. e = LY ’
. -
- -
o
- ! Ty
¥
- March 1992
. .
a




54 4
X , VA N

2

age
a0 - -
@5/

B o

-0

REF. PART NO

C 32289
219~ .17
C 29683
132- 310
c 17734
C 17249
C 17250
192- 20
C 39508
C 33958
C 28237
C 29636
132- 320
198- B33
c 21518
C 31681
. 185- 521
C 31670

1297 122

C 18025

113-. 209

131- 238

113- .208

C 28188

218- 1093
218-5056

28 " C. 31682
29 C 27590
C 30054

30 ° C 13108

3

I3

R
—QWo-JToON AN —

ek b ) el ) el
Lo~ WwN

.

Y M
- Q

SIS ISR I
~ M WwN

Printed in U.S.A

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

>
HYDRAULIC LIFT.

DESCRIPTION

SHAFT ASSEMBLY - Iift . . _. ... ... .......
FTTING - lubrication .......... . -
PIN - cylinder'to lever, clevis . ............
PIN -cotter 1/87 x 17 . ... ... ... .....
HOSE-long...... .. .. ... ...........
BRACKET - moun’ung, L+ «
BRACKET - mounting, bottom .. ..........:
LOCKWASHER - 5/16" .................
BRACKET - cylinder ............ e e
LEVER “liftcontrol .. . ... ... .........

BUSHING -liftlever ...:................
PIN - cotter 3/32" x 3[4“ e
WASHER - /2" . .
WASHER -nylon .. ....... ... ... ... -
SPRING - cdntrol lever .. ..~ ...... W
WASHER - 5/116" .. .. ... ... ... .. ...
ROD -control ... ... L. AP
NUT - 5/16°" N.F; hex ... o
BALL JOINT .. ... ...« o
BOLT = 3/8'~x 1-1/2" N. C hex ......:....
NUT - lock 3!8” N.C. hex ..................

PiN - cyllnder base ..... e e
FITTING - hydraulic 46% elbow . . e ... ... ..

FITTING - valve (includes 218-5004 "O” ring)

HOSE short .........................

KET -seal . ... ... ... ... ... ... ......
COVER - Iubncanon flttmg ................

....................

....................

.....................
....................
....................
....................

RSN FIE O N, J S U N o JNY .\ YO YR NP G U U I I S P B Y N QNG | TR S Y

4 PR

March 1992




56

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS ' 57
STARTER
REF. * - PART NO. * DESCRIPTION | REQD -
1 C 32448  BOLT -thru B/16" - 18 x 3-1/2" .. .. ...t 2
2 ©192-7 20 LOCKWASHER - B/16" .. ... . . 2 -
3 C 32449 WASHER - special {outside mounting belt) ...... . ...... ........ T
t 4 C 20248  WASHER - 5/16" (inside mounting bolt) . . . . ... e e 1
b C 32312 STARTER ASSEMBLY . . . ... i e, 1
¢ C 32313 KIT-hardware ........ ... .. ... ... ... 0 0 o . 0.0 .. 1
7 C 32314 ° KIT - solenoid (includes plunger) . .. ..., ... .. ... .. ... 1
8 ‘C 32315 - KIT - bushing (includes rearcap) . ......... .. ...... [ 1
9 C 32316 . HOLDER - brush (includes negative brush} .. :. ... ... . ... ..., ., 1
10 C 32317 KIT -brush ........ .., Sy T e . 1T
11 C 32318 KIT -shiftlever .. ....... ...... e e 1
12 ¢ 32319 CLUTCH - starter {includes gear) . ... ... ..o, 1
13- C 32320 SEAL - dust ...... P P e PRURI
14 C. 31618  COVER-terminal ... ;.......... e O 1
Ay
) B ' "
.
- o - ' ‘ ' ‘ - ,/
Printed in U.S.A. - March‘1/992
. /,
,'/




== o N G—'m
s _ I L o o - MODEL 3118, 4116, 4118; 4120 COMPACT TRACTORS - 59
. ' . _ o ELECTRI(;AL SYSTEM
) o REF. PART NO. DESCRIPTION - . : ' < . REQ'D .
"1 C 36817 HARNESS wire, main ... L L 1
. s . 2. -C 31843 ° CABLE - battery negatlve toground ... .. ... oL 1.
3. C 37269 .HARNESS - wire, seat Switch, _PTO and tallhghts .................. 1
; 4 C 14537 CONNECTOR - headlights .. .. ......... ... .. ... . . ... .. . . ... 1
' b- C. 37165 . TAHLIGHT -rear .. 1. ... ot St 2.
"6 C "31617  SENSOR-voltage ....................... S e 1
7 C 32178 HEADLIGHT -'12 vo't (page 61 for service) . .. ... ... .. e . 2
8 C 29322 , SWITCH - headlights " ........... R A DU 1
9 .C '41010'_. BATTERY - 12 volt . ... _ .. .. SR et R e 1
10 C 30530 SWITCH - ignition ..........,.. e e i
i C 24460 CONNECTOR - ignition swntch e e e em 1
11 . C 33756 HOURMETER .. ... ............ S e T
‘ ] . -12 -C 37298 -SWITCH - seat (black) ............... e 2’
AR o 13 . - € 37198 SWITCH - micro {at travel lever} .. oo IR 3
' : | HEADUGHTS 14 C -37399 SWITCH - micro {at PTQ} . <. ... P e T
. @) @ o @ 15 C 30279 . CONNECTOR -'micro switch. ... ... ... S S 5
T > - . 16 Cc 32312 STARTER AND SOLENCID - 12 voit (see page 57 for service) . . . ...... -1,
P . ; 17 C 32461° RECTIFIER - voltage, 12 volts . . ... ... ......... e S
R 18 C 32298 COIL - ignition, 12 volt . ;... .. .... .. R 1
" RECTIFER * I 19 N C 32307 CONDENSER - 12 volt ... ... ..... . e e e .'. ......... . i
. Jw«@ 20 € 42118+ CONNECTOR - single female, tallhght e PR 1.
— _ 21 - C 31947  KIT - fuse holder .............. .. P L 1
@‘ K , 22 C 30260 ~ FUSE-30amp.......... U L 1
, (18). S 23 C 30262 ' BULB-indicator................. e 3
coe_ 24 C 30263° SOCKET-bulb............. S ... 3
e : 25 C 42117  CONNECTOR - six wire, harness, female . .. ... ...... .. . ... . .. 1
. C 26 C 25486 - .CONNECTOR - three wire,.Sensor . ... ... ........ .0 . .. ... ... .. 1
CONDENSER - = | STARTER 27 € 37398 CONNECTOR - seat switch . . . . . P 2
' o oeNOID 28 C 42115 CONNECTOR - six wire, seat harness, male, .. ...... . ........... T
' 29 C 43116 CONNECTOR - harness,.taillight, male ................. ... .. ... N
E BATTERY R
.
! IGNITION
SWITCH
o VOLTAGE ;
SENSOR . ’ | . .
: HEADLIGHT | i
@' [ SWITCH [ .
. " 7\_-“_‘\ -
. R - - 7 l -
: Printed in U.S.A. . . March 1992

o




L
i

REF.

M =

oOwmbhw

WO~ ~O T W =

PART NO.
12121

182- 525 .

C 32460
C. 32453

“C 32456

C 32455
187- 1036

- 187-1908

C 37199
C 42358
C 33697
C 22947
C 32301
c

C 32298
C 32299

C 29637

"187-1328
C 32178°

NSS

. €' 28932

C. 14304
C 22573

Printed in U.S.A.

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

'DESCRIPTION

BOLT - 1/4" - 20x112"flangeiock ..........
BOLT - #10 - 32)(3/8”.................;:...-...

CLIP : wire’

INSULATOH - ignition module .. ..., .......... e
NUT - #10 - 32 taillight .. ... ... e .
"WASHER - 1/4” .. ... ... e e e e e -
RETAINER -~ battery . ......,...c.uouirurinnonn.
COVER - hattery positive termlnal ..... e e
"NUT -switch - . ... ........ N L.

BOLT - 1/4"" - 20x 3/4"” ........ e
NUT -1/4" -20......0. ... ...... e AT
_KEY-ignitlon........._..-. ....... P
SPARKPLUG .......... ... ... .......; S
CNUT-#8-36 ... ... .. ...... e
NUT-#IONF .. ..
CABLE - spark plug 97 . .. ... ... .. ... .. S
CABLE - spark plug 18-1/2" .. .. ... ... .. ... A

" HEADLIGHT ASSEMBLY

- RETAINER - headlight . ... ... ... L e P
SCREW - #8 x 3/8" .. ....
HEADLIGHT ASSEMBLY . /. ... .. ... . ... ... .... ‘

RECEPTACLE - headlight (order. 032178) .......... B
‘BULB - headlight ... ....... ... .0, .....
. GASKET - headlight. . ...... PP e
LENS - headlight . . ......... e e

BOLT - 1/4" - ZOxJ" ........... SR,
CLIP-wire. ...... ... .. .
CSCREW - 1447 - 20 x 17" L 0ot T
- SCREW - #10-16x 5/8" ... ... . . it imnnnn. e
SCREW - #4 - 40 x 1-1/2" .. ... .. e e
CLIP - wire, taillight . . .. e R
NUT -#4.-40 ....... e e e T
TIE-wire . ..o . e
. NUT - M5 metric {negative termlnaii .............
" NUT - M4 metric (positive terminal} ... ... :
LOCKWASHER #10 ... .. e e .

.............

‘March 1 992

L A A NN A NNWES S SN ASWW=mBRNN= =N 2NN -

SRR N

61




-

.82 o ' , : . o e , R - . MODEL 3118,-4116, 4118, 4120 COMPACT TRACTORS It - 63 -
- . - | w A - . . ‘ } | . .l i . . .
— B . : | . DECALS
All T ' ' . . . ) S _ .
Hydraulic o . : : . Lo . ‘ ‘ T : : :
Power | . REF.  PART NO.  "DESCRIPTION ; . S . ... REQ'D
) - ) 1 C- 36924  DECAL-"3118" hood L.H. .......oourivnnnnnnn. PP e .1
1 C 36925  DECAL - ““3118" hood R.H. {shown} .. ............... e i
2 C 33588 DECAL - fuel gauge ............ el e e e =1
All 3 c 37197 DECAL -steeringwheel .......................0..0.. R 1
. 4 C 37274 DECAL -shiftrange ... ... ... ... ..... e e e e 1
Hydraulic 5 - C 33590 .. DECAL -brake ......... T DR 1
.6 . C 34184 ~"DECAL-flag' ............... e e el e - 1
7 C 36926 DECAL-“4116"hood LH. .................... AP 1
7 C 36927  DECAL - “4116" hood R.H. (shown) .. ............. S e 1
| 8 "C 36928° DECAL-"3118" hoodL.H. ......... T T 1
- All 8. C 36929 =~ DECAL - ““4118" hood R.H. {shown} ........ S T
Hydraulic 9 ‘321-6659 - DECAL'- Caution ...... N S, e e e S 1
Pbwer 10 C 30538  MEDALLION ......,... e S o
11 C 37275 DECALPTO........ R S DR 1
| ‘ 12 C 36830 ~DECAL-"4120" hoodLH. ..........,....... e 1°
| 12 C 36931 DECAL- 4120 hood R.H. ... .. e DT 1
! All .
Hydraulic i
‘ Power
‘ n |
st o S @
O b e ALY S, PO - @ ‘ ) .
- o ’ L ) i
F
@ @ .@ ’ i ] _’f-'
CF
R u - )
COULD REFULT 9 MUY E .
| L ' - P
| ‘
| .
! . REVERSE  OFF. oN - -
i <= ATTACHMENT .y
|
| 4
MADE INUSA | | ‘
\ e
Printed in US.A. . . | " - . . ‘March 1992 .




'Bf‘ ! 'MODE'L 3118.4116, 4118, 4120 COMPACT TRACTORS s 65
. K22 .SLEEVE HITCH (3118) :
. K24 SLEEVE HITCH (4116, 4118, 4120)
. REF. PART NO. vDESCRIPTION - S . - REQD -
1 Cc 22218 ‘ HITCH FRAME ASSEMBLY (K2d)shown . .. ... ... . ... .......... T
1 € 23707 HITCH FRAME ASSEMBLY '(K22) ..... PP S, 1
2 C 25371 ARM -1ift........ e e e e 1
3. 195- 541 WASHER - plain 21/32% ... ......... e e e e e e e T2
4 C 10898 . PIN-retaining ........c.c..oiite e P P 2. .
b . C 14458  BRACKET - hitch mountlngRH. e L
. 5. C 25789 BRACKET - hitch mounting L.H. ... ot 1
B 13- 410 BOLT - 1/2” x 1-1/2"" N.C. hex; zunc B T TP L O 6
7 182- 23 LOCKWASHER - 1/27°2INC .« © o v v o e e e 6
8 C 25382 - PLATE:-Hftlever ... ... ... .. i e 1.
9 C 14568 . PIN -drawbar. . . .. ... L c 1 )
! 10 - 129- 105° NUT - 1/2" N.C. hex, zinc ... ... ... .. .. .. . aiur.. 4 a
11 195- 545 WASHER -plain 3/4" zinc .................. ... .. ... . ... 2 ‘
12 132- 306  PIN - cotter 3/16" x 1-3/4" . . .. . e 2
13 113- 476 BOLT —1/2"" x 2" N.C. hex, zinc .. .. ... .. .. .. . . iy C LR
14 113- 417 BOLT - 1/2'" x 1-1/4’" hex e e e e e e L. 20
o
-~
- ~
/
’ ~ b 4/ ‘ S o ] ) . . .
S Printed in U.S.A. L , ) o . March 1992
N i R / . . . i . ) . N ' . '
\ / | E |




- 66 .

LEFT REAR VIEW

LEFT REAR VIEW

REF.

Ll

00~ OO da G N =

0O000N00

CONOUREN=-

PART NO.

'C .32215

C 32230
C 32231
219- 405
C 32428

. 195-. 541
. C 32235
C 32239

129: 107
32240
32242
32243
32244
. 32249
32426
32427

13- 447.

113- 426
113- 417
111- 517
192- 23

" 131- 930

C 14768

C 14717
¢ 28222
138- 2073

132- 3438

218-5479 |
, C 28189 -
- C 32254
132- 310 -
C 32247 -

C 32246

218-5104

218- 5004
C 32245

C 34533

Printed in U.S:A .

. ARM - fift

% -

PIN - spiral 3/16'% x 1-1/2"
'FITTING - grease . .*
LINK - adjusting

-

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS A

HH34 THREE POINT HITCH |

) -1 - ] ! - K é ‘
DESCRIPTION -

CPLATE - hitCh. cooe v e e
SWIVEL - liftdink ............... e il

................................

WASHER - 5/8"" - :

...............................

TUBE - upper link - et

BOLT - 1/2
BOLT - 1/2°

. BOLT- 172"
“BOLT - 1/2' -

NUT - 172" -

BALL JOINT -RH. . .............. e
. BALL JOINT - L.H.-

SPACER -Klick pin ... ........ e

"PIN - clevis S/87 x 2-1427 L.
PIN - klicko. .....0........ o PP R

......................
...............................

...................................

L T T T T T T ST S

‘BRACKET - angle . .
SUPPORT - angle :

................................

............

.............................

D

............
............

- 13 x 3-1/2°" {use with 3100 series tractors)
- 13 x 2-3/4"" (use thh 4100 senes tractors)
SA3x -mAT LT -
13 x 1" carriage . ............. YLl
LOCKWASHER - 1/2™ .. ..... e e

13flange]ock

PIN - spiral 3/16” x 1-1/4"0 ... ... . ....... .

" PIN - cotter 1/4"" x 1-1/4"

" HH34 THREE POINT HITCH CYLINDER - -

FITTING - tee 1/2"* - 20 swivel female x- 1!2" 20 male’
PIN - cylinder rod 1/2" x 2-1/8" '
PIN.- cylinder foot 1/2'" x 4- B/B" e e
PIN - cotter 1/8” x 1" /. ... ... ........ I
HOSE - hydraulic '1 4" x- 33" (cyllnder to forward valve port)
}4 x 24 (cylinder to rear valve port)

FITTING 80° elbow 5/16” tube X 1]2“
“Q- Hlng e e e e e e e .
CYLINDER - ift ' ' )
KIT - seal .

HOSE - hydraulic 1

+

—

............

P R

- March 1992 h

NSO OMNNWNDN S g m N s S NN NGB R

ok ek B e Py o3 =3 N

67 .

REQ'D

%



. -
r. -
t - B
] T - ) .
. e
~ ‘ P
~ ' N
\
B
’ oo . r
- ¢ b
. e S
. PR SR
B
\ N .
. .
A
. . .,
r
.
™
=T B,
. ’
H -
"
L.
Y A LT
" = L] B‘
2
UJ -
‘
- [
v
o o . '
S S — -
D ———
. ~ - -g‘% . !
' f i BEh -
5 ) 'S
* - e T B
SN
& ’ +
- N
- - - - - .
: Tt
o
f
v
<>
-
»>
~
n
N
* o v : v
T .. ) -
- . .
. 4
4 n -
a N
- A
. .
. -
- . . ,
' - -
.
= - ¢
.
- . . e
' 7 - N
“x .
. ks
- - L ¥
s - @ . -~
. -

et

1
2.
'3 C . 25791
4
5

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS
F27 HITCH ADAPTER

"REF. . PART.NO. . DESCRIPTION .

. C ‘154;3872' =~ BRACKET - hitch adapter- R = ’ Y

o
2 . .C 14568
3

*113- 425

. C 25572
“ NSS’

™~ C 25792

113, 417

o
s
-

. .
~ B

N ¢

-

N

o

.PIN -.drawbar........ e e N
BOLT - 172" x 3" N.C. hex . . ... o i
. . L11 WEIGHT KIT
BRACKET - mduﬁting, FONE %0 v A
CWEIGHT - 40 L. (18 kg.) f. .. o
"BRACKET -"mounting, rear, upper . : .. .................. e
BRACKET - mounting,.rear, lower . .. ... ....._ .. B S
BOLT - 1/2" - 13 xr1~1l4" heX L
. - -
- ) ,‘ .
CoA . . >
' @

e

-

69

M—‘—‘P'—'

N - I - - | Mérch 1992




70

reaa T

. et

PRI -
= UL, -

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

H18 FRONT END WEIGHT BRACKETS

REF.  PARTNO.  DESCRIPTION"-
1 C 16581 BRACKET - mounting . —. . . ... e e et
2 C 17161 IBRACE-rear._.‘..‘.............-‘......................;
3 C 17162 - BRACKET -weightmounting ............................
4 S M3 417 BOLT - 12" x 1-H2" N.C.hex, zirlc ... ... . ... i,
° 5 195 533 WASHER - 1/2" ZInC . . ... e
6 -129- 105 ° NUT - W2 N.C.hex . e oo o o e,
7 192- .23 - LOCKWASHER - 1/2" ... ... 0. % .. ... 0l ...
N
_ H13 WEIGHT BOX
1 C 17869  FRAME - weightbox ....... .. ... ... ... ... .. ...
2 C 17863 BOX -weight o .. ...,
3 C 17860 SUPPORT - weight box. .. .. T
4 C 17636 PLATE - hitech . . ... .. e e f\
5 - 111- 371 BOLT - 3/87 x 1" round head, square neck .. ... ... ........
6 113- 207 . BOLT-3/8"x 1""N.C.hex ........ e e e
L7 129- 103 NUT - 3/8" N.C.hex ....... ... ... . . . . o ...
8 192- 21 - LOCKWASHER - 3/8"" ............ I R
.9 195- 525  WASHER-3/8"......... e T S
f "
Printed in U.S.A. .

March 1992

71



72 . a

R . . - R - - ) - B
. . - ) ———— - : )
. ' - f Toel ‘;.."*
.y ;

MODEL 3118, 41 16 4118, 4120 QOMI?ACT TRACTORS
i e — . " . ‘_“:.\,.' ‘ ' :
p///‘o Tt s ' .

-

73
- ' é 7' )
| WW40 WHEEL WEIGHTS (4116, 4118, 4120)°. . .
Y o ~ REF. ~ " PART NO.  DESCRIPTION = - , REQ'D
FTOTT RN N < . o 1 NSS - WEIGHT - wheel, 75 Ib. (order as machinery item)
T A < S S . 2 131-1182  NUT - 1/2” N.C. hex ;
E. '-E Dt a7 '.:f""r_“‘-,. ". Y _ ~ ) 3 . 195- 533
BEOGWEL %Y [l - 4
1 “':‘-1‘\ “t “ -“" " . E:.'. "t I . o
W Rt -
A}

---‘-.'-

N
\‘-
Sy
A
\\‘;; '
\\'.__\'\;-_‘_'.'__.._‘,‘- |
.

C WASHER - 172 . oo -
111- 525 . -

- .
ot L VRSP L Y

.................. 2
........................... 4
, P e e 8
BOLT - 1/2” x 6" round head, squareneck ...._ ................. 8
© ::' . .‘ O > .‘.‘ . :_/_;;;’: o ‘ ) o -
% R g a2 3 A i ‘ -
% & I8 - 4 WW30 AND WW30W WHEEL WEIGHTS (3118) .
A\ \\_® - . 1 NSS - .  WEIGHT - wheel 55 Ib. {order as Machinery ltem) . .. ... ..._.... 7., 2
AN %5 2 1311182  NUT- 1/2" N.C.lock . . . .. ............ S . 8
A 3 195- 533  WASHER-1/2" .. .. ........ ... .. ...... S e . 8 !
8 - 4 111- 621 BOLT - 1/2 x 7" carriage (WW30) - ... ... .................... 8
R \® _ 4 .C 30545  BOLT « 1/27 - 13 x 8-1/2" (WW30WF . © .. ... ... .. ......... . 8
L . | : ? R - ,
EI. ) “. B
1]
- : . e
X 5 "
< ' I
r . " - : . "
8 -
, — . ‘Printed in U.S.A. ﬂ ‘ © " March'1993
o . .l - ’. . ' .-' ) .’ . -




75 -

REF . -

PAGE
NO.

PART
NO .

REE.

PAGE '
NO

NUMERICAL INDEX

REF.

PAGE™
HO .

"PART
NO.

‘.

REF. .
NO -

PAGE
NO.

' PART
NO-. .

REEFE.
NO

PAGE,
HO .

NUMERICAL INDEX

PART
NO.

[

REF.
NG.

PAGE
NO.

FART
NO.

74

NO .

NO.

NO . ..

®y .. ' - .\ ]
R B . -
o w3 oW, 123502.2 .. oHANm ’ e 8966127?8&00623 OO oMo
NWORMNHW A F PO At 0L N et O P 123781_111965131221133333&11122813;45?_111331126
. . . i .. ‘
"

.?q_579975535550.9755755q17777777777?7?./50,0.9999111155555333335195111199
23322553355555523 1335666666666666666{_5 o=t = 11111165166661]
. Y - #

1

r

s . - - . ) - .

- ) s * ’
31450278010012377568238850150«023.& UMD S Oy 3 O e NWOTO NSO OO oY 5678040123
L . e N N e e T o L N W R I AR e e R . T W To W N N N A R R T T I R G Y R R S = Yo )
VOOV YDYOVECOLCORNONANOO A NN NN NNNNNNNENN NN NN NNNANNNNNNNNC NN mem

e B L e e I e o L e e e e e N I NI N NI N N R N R A R A A e e K VN o I SV I o i U SV oV N NI o NI o N I oV S I oV I SV S o N ol U o U T o R Y
331_3333..\_333331&.3.{.33«\.1~J3nﬂﬂ\uﬁ\‘331_333w\ﬁj _n\_Jﬁ\ﬁn‘.\331_33.!_33?_33333.‘1\\‘_1\.331‘31\31_1.1\__‘_3

T g R B - R T R N R R T

A - . . - ‘
'

MM O OV N LN LN Oy

P L0 s 1 e P P P QR G2 O3 Q1 G et =t B0 L1 T WAV A O P SR OV OY O) 01 O = €1 €1 ) 60 500 183 10 10 ) € ) 01 60 60 m
- SR MM NN N NN M

M (e o,
e e e = F N SO NN NN RO MM St 23T

T o

.
B »

L
36739922h56_18912&5892Al3b60239109572372990 O N M SN WM OO0 0P s O WO P P P PP
555556777777778888880033526667833&211123301111111111222223&661199999
9999999999999999999900000122222555899999933333333333333333333&&.55555
99990.9999999999999990000000000DOOOOUDDD00]111111111lllllllllllllllll
A222222272222222?222233.333133 1..1..\_1 1,..\_32._33331333333333333 e AT M e T e e
.CLJP.LC..._C.:...:CCL(C N LY R SR SRS S RS S AR L LR S S A SR S-S LS RS R AN 5 R & S AR SRS RO RS SRS SR A b I A &

» . L=

©

RIS IR N LU IR SR TR IR SR SR SR SR TR S LR SR S L. AU LU DLL BN UDL YU UL YYD R R L L AL S b N AL I A LA S S
) - ° - - : ) ,
I O M~ MmmmEmoInn 20 X Netn 00 N - = - 0123. o o~
| 22.1_ 1114131!..11 234556_}.7891111 =AY AN
I

<
N — o Tam . HEO FmeOe N o oM — - . oo
13L2111678155227_9&23214811128111114&&1.2l.b12248117211132455551131155.4

- ' . . . . . . : ] . - P
' : n

. - R

T = o 999917535337573353571755553517379551199139351353?777_1
12333&1&&,u.422533436:46333553&3414hh2&6141&33332522h356551

77790.55?

L3 .
\ ~ ]
N Py D O 0 567380?3& 2972626?715l5678962092&5856& 266066733&95011_89& oo —+n
O04826&2222309966031223333.4780@00153:44666700120023335933555566&:4..4555
2233567777725557791222222222277?778999999933335565666677777788999999
666666666667777777888888888888838888888888999999999999990 coOOmMoC OOy Oy

?.7227.7..??)«2?4;2222znjc__l/.ﬁ/Tl‘?){ﬂ.‘_—‘/ﬂa f).‘cl..).n.....iﬂ/n.‘_nx.n/_ﬁ.zﬂ:.?ﬂ/?ﬁ/z-).?v.n...,,_l.l_\n CI D TN T T N OIS NN YN
R A i B Al & TS el B I A SR A in S UL R L e S S S <.I..Ilwl.l.l((r\n\n..fu.l...l..(..(..(.“k.t...{l..l._‘l..l.(.l.o\..u\.fu.h.‘f.lf(f\\
LT N
‘
.
L]
-
- - . - .
L]
- .
- N h . -
. ' n 4
. ; _
L] ' » . \ . .*
. Tt ' B 4
™ T SN O T 3 - T ™~ o RV O e

259&.16355555.311 N R R el e N It s W ot i o — = m ru.ra...auu...41232855555555126166?753-&.1?22
- o . . .

s

9319310.99999577119193755517559757777.7.f_...79575577774{7?7391977775993553
N MmN . — M -t o] 1163362 PR R Wl W o Wy ; ™ O W . Laa T AN TR Rt s] 6663351

.-

MDA O AN DA OO M Mmoo O~ NDWD Y o 00 S S LY DD VO WD N ~F L O e O LY e 8D e
5762678112223334&4&.222091532268600&33&4&;&5578 8888888885777?73995289.
223#5556610655669990.3357890133&.678889999999233333333333&5577?777?8011
2222222222222227_222333333&fq.a.uru&.u‘a.,.u.nnuau,4.4&.Q&_55555555555555555555555666
t.._2222222222222ﬂ¢ﬁ¢222ﬂ¢2ndzzﬂr27?_221._222?222222222222222227222222222222222
S AL IS I S A L L D Y U :,:...C.r PR T ....,C..r..CC ,LC-..CCLPCL:CCCCCPCQCL JCn.... SOV LOOLLLLLG

m
[=e}

'

l.l_lllfu.jul.__ -

Ll : ! * ] . L N - R
ey ~N o -3 o ‘ 0177&.4.4.4;&555550 OO MO MWO =T O S OO e ~
5511118933!4..4.-422&.67891122111111111122-4679123211111212122222212518:&1-.!1
., v "
. \ s !
7u7,555555_,.;,?.ll_.:.QD.Q.Q_Q..999990_0._999990.90_9555555533.3355_..,..33375799999333557555
-t N . . R e e i e e e e e R e e e B N N I S R R e R I R R TORT W LW NV
“a - - .

T

'
0

55.89359311788016789012577890156789357902302511501.56122103&.655.,8823812 .&

00112223..4fu..n»fﬂ..u.5556667777—.{88899999990Dnv0111222334677?111799036711.&.2166
2222222222222222222222222222222222333333333333333334&&..4;4.“55555590222%
0000000000000000000000000OnU00000000000000000000000000000000001112222
22222222222222222.222222222222222222222222?22222222222222222222222??2

-

UCDLOLOOLDUDLDJYULDLDLDLOOLOD GO LD OLLULDOOLD LD LODO00LLLDLDLDDLDDLLODL DD
. ..,. : . o
o v o+ © o wH T oW ~ Mok o o ~ St - ~men o o™ -
PNENTTLET

21&1921.&611522328 3157161623355A921852221217111236?8912145132118

. S e
. l

513197_/533157.?7?35577?3733777150,50.971717790‘.7117711555 [z RTaR'n] 51511133151?7‘

3\353ru11633;433333}3533353333336656631&62652237337?55.& ruh.7577.733.556,.

< i

. .
ﬁ22?.1888622023856666160556823&9788907708223919012903583.&6&90323551&_;4
18858?7900015112000946680162205355191136767289066&5333& dmmnborM-NNNOC
3..4:44&5689111577711112.233671223.&55565?77?833&5671122&.4444678388800522n
GD000000122222223333333333.&#&.a.u’u..qru4&&44&46666667777??777777778899900
lllllllllllil1111111111111111llllllllllllllllllllllll111111111111122
.CCCCCCCCCCCP\CCLCC DPLLLOLITDOLOWVLTUY G RCESRSESLIREN CRON MRS RERSESREES NS ELES KR TR e IR e R L Al R e e i

4_.
-~




NUMERICAL INDEX

NUMERICAL INDEX

PAGE
NO

PAGE.
NO -

PART -
NO

REF,.

PAGE
NO

‘REF.

L PAGE
NO

PAGE

) - ' EE
I .
'

v " - ’ N R .
i~ ’ dved NN 607805 W e 1?610&28 - 208 03..11 61.6 150

©~ - e ¢ =l Oh LN
Lo - SN _.1.1697111111311111152225112312222225776121449112132113&222
M . N “

REF.
N0,

. -
'
4 x

.911715715!115l5173511513135193591?7199119951331?7715155733559973757753

- , N , "
. , . - o
;
1
m . N i 1

111659897123557227_/32555101111110.,414.u.a;u4&8122582216000010019,.4823333&O_
NN OO N 200000022224666630751lll3333333337881155901111122223&77777
e R A A A S A NG OO0 SN MDD ® M(EOMOIMEOOMMmMnmMONoooDod

" ' . — e ] S I RN
.n______m___;______;__________,_______.,___;>i_j_____i____f_______,__
l.l:l..1_1_6699%99999990.0.9990,9911.l.llll.l.ll.l1.11.._11_11111122222222222228883813
22222222222222222222)22?2_-_333J33333333333333333333333J333333333«133&6
l]ll]llllll]]l]][llllnl.l.l,.llll.lu.llhl..ll....l..J.I_..J|.—.I_|I..l|.|..l.l._.|..J.I..I..I..I.|..I.I..I..I.I..I..I.I..J.I.I.l'.,]

4 i ' . . - s

PART
NO -

! 3.4623 ] 562767655&&343&3..461..4113&622233345677322&.&633563553&265233632.

o

o
. C -

i o . - ~ . 4 4
w @ Ty Ll =] 4 S mm < 0y — oMW 0o — -3 D Tg} [} ~ ~meed. o
et

HO.

. B
] L . A

7 ' -

-REF.

]

999910_1793995717331951913.937137.71517995].0.57?553515791717397117551377
Moo nmt, NSRRI AN o ,22&551656667233566336635223

-3

850251715112233&..4.4523338001226?888889202?777&.&445671_}.
622157122 . . 11600001222330000000051111112222222&...u
5578538305 S 3555 e A A A A A A NN NN NN S S

I ey - ' B . . . o .
_111111335__“-_.__.___________.____‘_..___._F_______________u___.,_._.___._
| 222222222811131111333333333.3333333333333333333333333333333333333&lll
1 ..4...4..4.......u..4Ju.raru.z,quﬁalll]l1].1....i._l..lnll..-l.l..l..I..I..I.l.I.l.l..l_l,.l.(..l_.L.Jl.r..ilql.l.l.l].J.l1111111112?2

CCCCCCCGGOOOOBIILIII'.l_l..l_llnl.llll].l..l.l.].ll.l.lI;|_|.|,|L.I_I..-.J.llllllllll[.l_l.l.l]].l.I.I..I

' " N - :

216351.4.4& 239222182118&11933263&9622169115414.4331331115122 .

=
‘" OO HMEMNHANGO AN N N 08 - O AN D : NHMW QoD e G0

1

"NO.

}
. - - .
9335555555119113399999911119Q—D.90.1911111151193995997777{77771999999999
56622222225553414..4255&443333&&4.&.&335555&1455536...4.!4332

- \\ﬁ\/\. ) ! .. ...... ) -

-y . - . . - .

9&567890179189290289016918079GA926?023&7956381263190123&56703&58@123
NOGO OGO — -3 42 3~ 0w

OSSR RO O RO N AOGO O NMMMTINNEDOONTNO OO e NN F WD
77777777777777777?77777?777?777!7?7_..,99999999900000000000000111122222
3333333331_33333333333333333333 }1_333,‘53333?353&&&&&&&!&Ah&&.u.u.u.rl:uﬁﬁ..q
...CCC(t.(U:CCLCCC.lCLCLCUCfCa el qﬁa [ G S S [ LG JCL?CC{_PCPLLPPCJLCCC..CCT.
3 ’

Lo~ COoODOoOMNE AN - N N 902 Tom AN WD 73&57906677h,5679773 @™
116.4_;;51|~112212288812222512173218112112111312222233333333331133111122

NO.

'
v

- S
7_/11977._.!7.._./7.70490.0«91111.15.0,0 T~ — & O .Iﬁ_/._/:v_ﬂ.,a»_?gﬁ. L10.99.999.99Q.90,.996.010.1;193331111
233531222222&&4323333335.& u2&6556223.ﬂﬁ3222233333.ﬂ;414141414333333345553333

A
1

| " - - . Lt

L] | : - ' L
. . : .
- .# . - i -: .. 4 - =

Ay

'
P , .

.o . . - L .\4 .ﬁ

357&3&2&68012.&56_1 l23..u_36_3q/5..17._r83_0_120.012356—/890123&.567890123&_190&51256

24131388899111822119&&4&111139332&2345 ’

15...&!43..4&..4.4..&.A

: 22222222222222333333&.,.4..4.44;.4!.“,“:a..aru.ru..&-u...u.44&555555566667777777773000000000 .

331599.3333.4&..u,.u..ﬂ&.a555555688?999991112222222223333333333&&ﬁhhh45556656

e o o S o S O O N S e S T N Y (W R Ny 77777?7?7777?7?777777777777777?7777
33337113313333333311313?3331_1_11_11 131.33333333333333333311333333333333
- L Jrut,m.n.ll..r.CICLlLC_ RS ERAR A RACH AR R LA N A A G R SR AN KR :.l,...v...._....CPC ::.... VOUULTDOL0LLOL0 DD

E+ 1

oo | 99000011111111_11111llllllll11111222222222222222222222222222222222222
< = |

% 1

I .- - ; . o . .
[« BT X T Y- o ) O VLMo = oM .= —H H ™NO o . o BN T - @ oo™y
N_,12323_311171133&22.&211112225111313113176192 2123&1292152211111778811
_ . . . . .. :

REF.

ot L

1 . . . . . N
1 a0 =l o T TS T T e o o R o o N o T T R il N VR S e T R L N 331..1.11.0.0.51535L.3r.;.11.7139993777979999933133333
I A MmN 0 oMt F 0 0 S NN N DD D Ty IO E O NO TGOS G M MO T T DD 00 DO DD WD
[— -, ‘ . )

o
=

TS TIPS

ot

UM 756735579583690lé608073300692296?&3&53166?27123378900745679901
022245577333&ﬁ55566778899h&55556ﬁ_.u51883a83950029000000011122222233
GG GGG F IO NN ORI IR O b~ A A 2 F NN OR RO OO ARG HOOOM 00
33333%3333333333333333 MM MMM P Y 018 N 230 N 0 W00 W0 D W00 WD WD 0 0 WD W0 D W0 W0 D D0 DD D
MO MM e MM O M M e 3\3313\3333333331\_1; RN E e S Rt R A R R R b R Nar R e R Ko e L Ras Bosig)

PHI..Ig{..Lr_CCﬁ.‘:rJ .lu||lll‘.l,l.l-.||..lrlfn|l,.l.r1rv PLC.(.,LH.P..F_r(}._.r(L:a rﬂr.(..ru.(.,n\.(..t.,n.CCLlﬂfrP

404

©

\ - . : ' , . ) )

Eat

J , Bt o L. " . . ..

. _n.lv\\\ ) i ) : . P . .
[w | LT N N - (R SV S =N : 73. — N0 — DD N D - ’ EN 72 T NP 0~ 0t )
- 111111516789111112h51292213221151&3.&791361142651 H AN =N NO DO - AN
| .

N -

L]

=S 9 - - . s

Qo | L el = N S S N R A T N B L e T o S L O N N AT e R A R e R N TR N W WL T R R WL B - (e B

CE | AAAHONNAOO O NN AN N N NG NN 00T 00 D0 O m NN NI A 0000 0o N A R Rl — et i

B [ . . . . . : cT '

. i
r - L]

i . ’ - - -

{

- &_36_J812q43ﬁ-35780_012ﬁ 5—....6667.0.0:(_46_;...87014—36_11890123!456-}80;0123.&4}6?80—3&7&ru31“6
oooonu111..1111!&112222267790;0;0.00222314:&.rﬂrﬂru.r.._.1.455555555536666666666?7633&&&

3] I

20 | 333333333333333333333333333&.;4furu_,Q:uru_..u.ru,,.uru...uﬁuf._.f..'uuh:“..u.:ﬂ...q&..u.ﬂru.u,-u.u.ru.fu.;qlw:ubﬁ.lzzzz?—.
<= | 222?_222222222222222222...222222222_...22222222272222222222222222222333333.
hr _

!

It T B e B WA B T o Tt N o T oo o' o R o M o 3‘1.1,.. .; z.n._v._3333:|.1. Myt ey o e _...._.s11.333333333333333333333333333.

CLODU U DUOD DL WL Uy L DT T UL BRSNS SRS LR R AR SR SR S E RSN SRS SRS :CCCLC)LCCHCLC{{HLLLJ
- L ' - - -




.
e

—_———————— _—— —— —

e s e mr w e e e e e e e e — e e e e e - —

— e — -

. . -
f s .
- '
. . ' [ ] ’
. - ,
N .
H - - - el B
. . ;
L) - .
. . . -
.
. Wiy :
~
- ...
f
d o.
1 3 - -
o - P A. v -
- " - - W
A) - n
L] - ” -
* - e
;.l i L. - : _
- % M - .
L ’ ) 4
LIV A . . . .
, " . ) . - -
u .q N ”. | ’ u
a 4. -
» q )
- Y ' A ) '
. ) !
- .4. o -. - . L
+I - ‘o ) ) . )
. . '
. 1 . Y [
.‘ : . 0
* 1 f N
-
. \
- r ’
q _ ’ - ’ e
1 - . .
. ‘ _ g e
. _ o . B - A !
. - p {
' < ' " . B .
- . . . ]
P A . : . ! t R
- : ) - s
L3 . v
. . - -
. '
|(nr$ LS
, ~
) - " - .
1 : v
. ;
[P . . . * ' !
f
t .
. .
“ , '
, .
a
L] . = I
’
Fl . o
/. 1
L v
.r//f" L
~
=, -
/ f
\
o
.o
" R I . . . - .
wo + W ~ N T L Rl T Tt L = = 0 @ ey T T P T O SR, 1
= H O A AWM MO A AN~ O F N A 3 A @ A N Il Ll Ol ol od A A D e A e e ] 11 -t O,
o | o .- VoL R
M L4 . . . -
M = o- - - : L ;
WO | o =DV AR = 07 010 D 60 10 D WD UL W O P O O O 05 00 08 QL0 L = #1667 1 3G o) ORI e e, 0070 A R T N R /RN B
m A.n” (I o JE SC I O ¥ o T B SN SV [V, T TE S S o T G P 3 MMt - ene -1 - d e et F1 10 7 -0 7 e 4!._L1__?.<__z._(.l.\_.u [
' [T 1 -t : . \ .
.|
< . . .
o .
— . .
\ = .
m ! NINO M EAMEO MM NN O M I @ NN T DS PO G NN F N I 1R O - ey F henm— o
NNNMEI @M o m HHQINUNMO g DO CDORNINWUWWW\LOOOODOS~LIMmmint A GO At P
M . AN AN A A N NN O G o~ l2233.a,u_?000000000_000011111lllil.u I w o i
o | B+ 4t N ST AN TN AN 0D D YD 0 U0 L0 E L U0 U L0 0 100 1A 0N . O
2 RO___.___.__._._.___________.__._____..,_____.._____.____..____
. <= 5555555555555_31111&&..u,u778SEGBBBBB8888888888888888889 N R
[« 9 I O 0.0, C0yT.D 0 0.0 O Dhe— mn oy e e ol — o o — A .!.I.I..!‘.I_.I.I..l.l.\lll.l.Ill.I...llll...I..l.I‘!l..I‘l.l\ o,
L L sl S IR U PRSI U B S R S U oL SN J N S R S T T Rt o U S o I S O o Tt B UL A S L
s ’ i y .- t
P g - i b . . - ) .
. N .
o'l @ o pwm ' o ® o~ M- Mo ~NF e 2o L il Qe Wwo I E o ;M o = QL.M. L ]
=z 10.1&8215822181727581221921171227115911821152131511212727716.... O g = ——
o5 1 . . . A
| S ) . - N &
R N B < N AN S 3535931717931339315511313357371713570.35511713?1335?1.&.133130 Jon..lr_.
<=z i N R &,.4_211161211262225(22522631115!}‘,&5555 123_._72333&,45667 2622551233&(:. -
el ’ R - . . . < S s
. . R £
- v - - n_._
M Y . ..ﬂ#\
. . , : . v .
q . 23666&9&25599656633888.4.4.4118099990000000111111333333333 46223358888“1
&&8881&8522553333.7_!2223331lD_l111122222222222222222222?_ O CcOoOoAAd A~y
. o B — SN OOCOQoOoMmMMmMmMmmUNUE g -4 lll.5555555
- | S . A A A A A A A A At . . . . P
L L L T T T T T S e e e N T T N T T T Y JN Y Y O TN O Y Y A Y Y Y N S N Y T T Y T Y N Y S TN Y N T N Y O A IO Y B
<=1 55b660 I T A I A R e T T S D S e o S e ol B B R o I e I N I N N S o o Ve N T TN L RV NP R T W N TNy BT
e~ [ B R I B = ol Bl R e e B ol e ol e e e = B Sl O T« N N N T < T = i T = = N« PO N PO T e T~ - I T <= T - DY - N - T B N

—_ e e —




